coscl

Models 220 222 and 442
Compact Tractors
Parts Catalog




PRICE

$1.00

Model 220, 222 and 442
COMPACT TRACTORS
Parts Catalog No. B1123

Romantini 2500 4-70

NOTE: This Parts Catalog replaces the previous issue No.
A1123 which is obsolete and should be discarded.

&







CASE 220,222 AND

" TRACTOR MODEL AND |
'SERIAL NUMBER

442 COMPACT TRACTORS

WIODEL, SERIAL AND
fCATION NUMBER

A N\
TRACTOR MODEL DEONS

ENGINE MODEL DESIGNATIONS

)
220 TRA%&/\@\)
(S

C 15964 K241 A Engine

222 OR

C 15965 K301 A Engine

442 TRACTOR

C 15965 K301 A Engine

When using this catalog, notice the reference to serial

Serial Numbers

numbers of various components noted here and listed in

the "description’ copy. By referring to correct serial num-
bers, proper parts identification will be assured.




indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

HHlustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship to eachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number'' column and are fol-
lowed by the part number, description and
quantity required.

GENERAL INFORMATION

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make it nec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

evised Parts Book
their respective
s received. Failure
onfusion and defeat the

It is imperative {]
pages be inserted\
Parts Books as
to do so will 1

Indented Descri

The quantity shown in the '"Number Required" co

purpose he
@\ 0

is the number* of parts used on a ma-

Indented parts in the descriptive list areapart of g%eding assembly or sub-assembly.

chine except where parts are’'indentedin descrip -?\ . In this case the quantity shown is the
number required for the preceding assembéy @ ssembly.

REF. PART NO. RIPTION REQ'D
A 55159 CYLINDER ear steering ........cco 00000 I
28 A 56208 SOCKE -rearcylinder . ... ............... 1
29 A 55956 P justing, socket 2SSy . . . . ¢ .t 0 et o0 o0 1
30 A 55957 -socketball. . .......cc00eii it 2
31 A 56210 G-s0cket . . ... ... e e e 1
32 A 56209 AT - socket spring . . . .. .. cceeeeeeeconanns 1
33 G 45175 PASSY -socketassy. . ... oo v v v et 1
16- 836 @ BOLT - 1/2" x2-1/4"N.F.heX. . . . . e e e vt o v o v 1
34 132- 104 PIN - cotter, 3/16" X 3" . . . v it ittt et 1
35 A 55889 STUD - ball,socket & cylinder . .................. 2
36 13- 410 BOLT - 1/4"x5/8"N.C.;hexX. . .. ....:inmmasssmms 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .. it cnneens 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.




Air Cleaner. ... ..« ..
Battery
Belt, Starter-Generator.
Breather, Crankcase - .
Camshaft « o ceoeeo
Carburetor . . . .
Connecting Rod « ¢« ¢« ¢«
Crankshaft « « « o o o o o«
Cylinder BIOCK o ¢ s s e o
Cylinder Head « c o o o = &
Electrical System
Engine Block & Attaching

Parts
Exchanger, Heat ... ..
Exhaust System « ¢ ¢ « o »
Fahi s ¢ 65 6 6 6.5 9 o659 % o

© o e © 0 o o

Axle, Front -

ALPHABETICAL INDEX
ENGINE SECTION

220 & 222

Axle, Reare cccecoooccoccocccos

Baffles & Shrouds « e e e e e e e 0o A

Brakes..................%
Decals s ccccoooosoceosoe 3 N
Electrical System < « e« « «
Fenders: « ¢« o o« » e e s s e e e @ .....
Frame» ¢ o o e e 0o 000 o0 e e o s s s s 0 0
Grillee e e oo e oo oo s s e ee s s e s v e
Hitch ¢ e 000 co0coceeososccessces
HoOd + o ¢ o ccceooocceccoccoscecocoss
Hydraulics « ¢ cc oo e e e coce o

Coupling, Pump Drive

Hoses, Lines & Fittings

Motor, Hydraulic Drivee ¢« c ¢ o o o o«

Pump.ececocoees

Valve, Controle c e e e e oo 0ceocseo

442

Page

o w wo s @A

Filter, Breather « « - « « .
Flywheel « ¢ ¢ o e e ¢ o 00
Fuel Strainer - -
Fuel Systeme s c « e o oo«

Gasket Kits ¢ ¢ o s o o ¢ » .
GOVEIrNOTs e ¢ o o o 0 o s
Muffler « ¢ « ¢ c o s o o %
Oil Pan ¢ s s ¢ ¢ s e 0000
Piston o+ ¢ c6 0000« .n
Pulley, Clutch - -

Spark Plug - - -

Starter-Genera .
Tank, Fuel. - @
Throttle Li oo
Valves\x SRR

Hydraulics (Continued)

Valve Control Linkagees « o « «
Implement Lift Lever ¢« .co ..

Instrumentse e e o o 0 00 o s
Models D8 & D10 Wheel Weights « . .
Model F26 Three Point Hitch
Model F27 Three Point Hitch Adapter. « « - .
Model F22 & F24 Sleeve Hitch o e o ¢ e oo oo
Model F18 Counterweight Brackets ¢ « o « « ©
Model F11 Shaft Drive PTO
Model F30 Hydraulic Lifte
Pulley Clutche ¢ ¢ o e 00 0 s«
Seat, Operator'se e« <.« .
Steering Wheel & Gear . . .«
Tool BOX ¢ e co0o06060eecoe

Transmission . .

Wheels, Front & Rear. . - »

220 & 222 442

Page

e13cceeec.15

. 47
s 39
57-59
.65
o 1
o<te: 75
1)
o 77
77
.69
- 25-2
P |
¥ oin 0 B5
O 3
eo oo dl
oo o 3







CASE 220,222 AND 442 COMPACT TRACTORS 85

REF. PART NO.

1 K0A235100
2 129- 409
3 KO 275341
4 NSS

S A 70090
6 NSS

7 177- 94
8 195- 512
9 KOA 536
1 C 1207M
2 C 10372
3 61- 510

Printed in U,S.A.

AIR CLEANER

DESCRIPTION

AIR CLEANER ASSEMBLY ¢ ¢ e c e e e 0 0o s
NUT-wing 3/8"NC v v v v eveveenenn
GASKET - airhorn « c e c e e o s s e s a0 0 0 oo

COVER - air cleaner (Order KOA235100)
ELEMENT - air cleaner

EXHAUST SYSTEM

MUFFLER - exhaust . ..... oA
GASKET - exhaust pad . . 4. -« 5) I
t

SCREW - 5/16-18 x 5/8'%

BASE - air cleaner (Order KOA235100), .
SCREW - fillister head 10-32 x 5/16" . . ...
WASHER - plain 3/16" . . . v v vt v v e v
WASHER - COPPET ¢ ¢ ¢ s 600 oo oouoeoocos

February 1970







N

CASE 220,222 AND 442 COMPACT TRACTORS

REF. PART NO,

= O 00 =IO Ul b WD

- O

37

39
40
41
42

44
45
46
47
48

49
50
51

52

25-
92-
KO
KO
KO
KO
KO
KO
KO
KO
KO

KO
KO
KO
KO
KO
KO
KO
KO

104

4
2175220
2'15143
231032
235048
235118
235117
235047
235631
275144

235826
235008

230170-
235007~

235011
235010
230011
240013

KOA235327

NSS
NSS

KOA235646

KO
KO
KO
KO
KO

KO
KO
KO
KO
KO
KO
KO
KO

275066
2775067
235053
232770

230265~

22

2358%

011
235010
230011
240013

KOA235327

NSS
NSS

KOA235646

KO
KO
KO
KO

KO

215066
2'15067
235053
2327170

230265

S
S

S

-S

Printed in U.S.A.

CRANKCASE BREATHER

DESCRIPTION
NUT - 1/4" NC Hex +--+-- e e et eccses oo s
LOCKWASHER - 1/4"cccccccccccecsccsess
STUD - valve cover = ¢ ¢ s ¢ o o © o6 060600 0000000
COVER = valve o e s c e 00600 0o0oococossoo oo 0 o
SEAL -breather e ccccecocecooocosoose e o600 s
GASKET - breather plate «cccceceocococon o
FILTER - breather s cc s o060 00060 e o e e 0 s 8o
BAFFLE - breather - - » « S %5 e i e e e o oiieis = B

REED - Dbreather « c ¢« c s c o s e e s s s s s s e s 0oeseo

PLATE - breather« « « o o o s« « S e R e B e W .
GASKET - ValVe COVEX o o c o s o s 06 0 06 s 06 0 60000

220 CAMSHAFT AND VALVES

VALVE - exhaust ¢ ccceeoooooooed/mbeDescsoos
VALVE - intake. « e« e e e s s a0 o o DR
INSERT - exhaust valve seat . .
GUIDE - valvee « « s & » @
SEAT - valve spring. . . AN Z
SPRING-valve......X.Q............
RETAINER - valve spri
LOCK - valveretam .....
LIFTER ASSEMB
SCREW - -. t1ng.....,.........
haft,.005"..............

arishaft, 010" « ¢ e e e e 000 coens

PISHATE o: 6760100 0 w656 ot ot & 9% % s 6% %
_actuatlng ..... 0006000600000

ALVE - exhaust e cc e e e 0 oo s s e s s 0 0000 00
VALVE - intakee o ¢ s ¢ s o e e s e 0088 s TR
INSERT—exhaustvalveseat------------u-
GUIDE -valvee s+ ¢ e e e e e s e s s 000 s e s e s s e
SEAT - valve Springe c s c s e s o s o e s a0 oooeoos
SPRING - valve e c o c o s s s s s 0 006 60 B e
RETAINER =~ valve Spring e ccecececcecccocscs
LOCK - valve retainer ¢« ¢ e o o o o
LIFTER ASSEMBLY: ¢ ¢ ¢ e s 6 e s«
SCREW - tappet adjusting e e e e c e e e s 0 eoeseoe
LIFTER - valve « ... ..
CAMSHAFT ASSEMBLY 2 ¢ cocccccesscacses o
SPACER - camshaft, .005" . ¢« . e c 0 oo .. 24
SPACER - camshaft, 010" ¢« c ¢ c o o o &
PIN-camshaft. ... .ecceeeeeeen.
SPRING - actuating « « c c e e e cccccecoccone

INSERT -intake valve seat . ¢ o e o c o o 6 0000000

7

February 1970 . ‘




\S7Z

KA
%




CASE 220,222 AND 442 COMPACT TRACTORS

220 CRANKSHAFT,.PISTON — CONNECTING ROD

REF. PART NO.

== O 00 =IO Ul i WD)

o

[y
[y

N e R e e S g e L J = Y Sep WO
O WO=-TIMO0 OO U U U DN

DD DN DN
B W DN =

D DN
o o

NSS
KO 235287
NSS
NSS
NSS
KOA235611
KO 235004
KO 235572
NSS
KOA235139

KO 235003
92~ 6
KO 236611
NSS

KOA235569
KOA235571
KOA235616
KO 235288
KO 235289
KO 235290
KO 235573

KOA235139-10

KOX 379-6
40035
W 5063-8
KOA235711
A 27001

KOX 271-30
KOX  25-88
KOX 119-14

<

Printed in U,S. A,

PISTON AND ROD ASSEMBLY (Std, size)* - - °
RING SET - piston (For oversize, see item 16)

e e o e 00 0 92 0 0 o

PISTON ASSEMBLY (For oversize, see item 15)

DESCRIPTION

RING - top compression=®=®*° -

RING - 2nd compression (Includes expander)

RING - oil (Includes expander)s « = « « »

RETAINER - piston pin = ¢+ <5+

PIN - piston

PISTON G+ s ccsceccoocososossosssscs
CONNECTING ROD ASSEMBLY (For undersize,

see item 18)

WASHER - special

LOCKWASHER

SCREW - cap, connecting rod -+« - -

ROD - connecting

PISTON ASSEMBLY - .010" oversize{(®™\\+ v

PISTON ASSEMBLY - .020" oversiz
PISTON ASSEMBLY - .030" ov
RING SET - piston .010" oyers
RING SET - piston .020"
RING SET - piston .030" g

OIL SEAL - crank

BEARING - cra
KEY - 1/4" S

1S
cS
e

o=

.

..... e goeeoo0coece o e o

% .
0
@' (Pump Coupling) * =+ ¢

L]
Pb b ek b b b D) bbb b b b b b b

--------

February 1970

9







CASE 220,222 AND 442 COMPACT TRACTORS 11

222 AND 442 CRANKSHAFT,.PISTON — CONNECTING ROD

REF. PART NO. DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std, size)e s cccececcecceccecn. 1
2 KO 235889 RING SET - piston (For oversize, see item 16) s+ oo e - o« 1
3 NSS RING - top compression ........................ 1
4 NSS RING - 2nd compression (Includes expander) « « « o « o o o o « 1
5 NSS RING - 0il (Includes expander)e « « « e e c e e o e o s ooeoeso 1
6 KOA235827 PISTON ASSEMBLY (For oversize, see item 15) ¢ e o e o0 o o o« 1
7 KO 235811 RETAINER - DIStON PINl « « « o o o o e o 0 oo oo vovooonnnns 2
8 KO 235803 PIN « PiStOn e « o s o sioiis o oo 0 o 6258 6 v 68 % & 659 6 s o & o 1
9 NSS PISTON:. ¢ ccoeeo o s s w s s ow sim s s e s B ee s s e e w e 1
10 KOA235828 CONNECTING ROD ASSEMBLY (For undersize, see item 18). .. .1
11 KO 235003 WASHER - Special « o so 5 o si6 s s sia s s s s o oo s oo daa 2
12 92~ 6 LOCKWASHER o site = 6 sii0 s s siis 5 67,000 % o 6l sifs 6 & 81i6°% & s 2
13 KO 236611 SCREW - cap, connecting rod « ¢ c e e c e cocooevocosos 2
14 NSS ROD-connecting « c e c e cecccoeceoocccococcocosos . |
15 KOA235865 PISTON ASSEMBLY = 010" OVersize . s ccocoooocoocococcoescs 1
15 KOA235866 PISTON ASSEMBLY - .020" oversize «{(™\eWe c e oo o000 cooe o 1
15 KO0OA235867 PISTON ASSEMBLY - .030'" oversi B N oy 1
16 KO 235890 RING SET - piston .010" oversiz @ ................. 1
16 KO 235891 RING SET - piston .020" ov rsiz@ ................... 1
16 KO 235892 RING SET - piston .030" o jzev= et cice i 1
17 KO 235868 PIN - piston .005" oversizx B 1
18 KO0A235828-10 CONNECTING ROD ASS - .010" undersize s e s s e o s o0 o o 1
19 KOX 3%9-6 OILSEAL - crankshaffPERF 4 « « s e e s s 6 s s s s s s s s s s o o oo s 1
20 40035 BEARING = crankshdft-Ball) « o c o c o c 6 6 e s s c 0 06 6 60cosoeosose 2
21 W 5063-S KEY-1/4"Sq.x mp Coupling) « « c e v cocecocoaccns 1
22 KOB235949 CRANKSHAF T ae W7 ) e ¢ ¢ c c e e c e 0 s s ceaocas R P R g 1

23 A 27001 KEY - flat 3/ 6" x 1-3/8" (Flywheel) - « e cccsooeeeen 1
24 KOX 271-30 OIL SEAL ATLFTONt « o v oo v e v eeconanen 5 w0 w0 1
25 KOX 25-88 WASH N N S T T T LY Ty 1
26 KOX 119-14 NUT % Marsden 5/8" NFe e o ceveocoscss ceeeenen 1

o
P

Printed in U.S.A. February 1970







CASE 220,222 AND 442 COMPACT TRACTORS
220 ENGINE BLOCK AND ATTACHING PARTS
REF, PART NO, DESCRIPTION REQ'D
1 KO 271077 BOLT - cylinder head (Length 2-1/4") « e cccvcvo.. ceceaae . .6
2 KO 235175 BOLT - cylinder head (Length 2-1/2") ¢ ¢ c o oo 0 0o ceeeoes 3
3 KO 270889 WASHER - cylinder head bolt = e s ceceoceeceecconas R
4 KO 235656 HEAD - cylindere e o o« o o o o » € 8.0 W 8 S8 W %6 e e e m oo s siieiie w w o]
5 KO 236705 GASKET - heads e c o e o o o « G - T e s
6 KOA235747 DIPSTICK (used on models prior to S/N 9641001 ...... A |
7 KOA236303 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
rod assembly, camshaft, valves, bearings and plate). - - - - . ool
8 KOA235737 BLOCK ASSEMBLY - cylinder, stripped (Std. bore) « « « « o « « .1
9 KO 230170-8 INSERT - exhaust valve ¢ c oo e oo ceoocococcoss P |
9A KO 230265-S INSERT - intake valve seat ......0cceevoooooooosl
10 KO 235007-S GUIDE - valvee « « « « . se mae e e e s s e s e 6D
11 KO 235125-S SHAFT - stub, GOVEINOT« » ¢« e e e s o o6 e s 000« N T |
12 KOX 293-4 BEARING - needle, governor shaft. . ac .

13 41- 18
14 113- 206
15 192- 21
16 KO 235025
17 KO 235026
18 192- 19
19 113- 6
20 KO 235353
23 KO 235950
24 192- 21
25 115- 204
26 C 14399
27 KOX 379-6
28 40035
29 KO 235757
29 KO 235070
30 205- 27
31 KO 235815

32 192- 21
33  113- 207
34 KOX 271-8
35 KO 235
36 195-

37

38

39 A 65

42 KO 235748
43 C 14398
44 C 14906
45 KO 235165
46 KOX 271-30
47 KOX 379-6
48 B 59393
49 KO 220174
50 KO 235048
51 KO 275144
52 KO 235025
53 KO 235353
54 KO 235757
54 KO 235070
55 KO 236705
56 A 72108
57 A 72100
58 KO 275341
59 KO 235057

Printed in U.S.A.

PLUG - expansions « « o« « « « « P
BOLT - 3/8" x 7/8' NC hex plated
LOCKWASHER - 3/8" plateds « « « »
GASKET - camshaft cover « - « -
COVER - camshaft gear- - « - (-

LOCKWASHER - 1/4" p d .
BOLT - 1/4" x1/2" NC Qegs «
GASKET - oil pan- « « N

BASE - oil pan. - . o
LOCKWASHER - 3/§5pb
BOLT - 3/8" x 1'"\NC e

PLUG - oil dra o ois @ % s w S L
OIL SEAL - £rg .J aft rear. . ...
BEARIN shaft ball = ...
GASKE earing plate, .010"
G 1m,.010"...........
ton, timing hole « e e ccccccveeooccsene D R 1
- bearing (Can use KO235815) ¢« cooceeecacoccsssal
ASHER - 3/8" plated « o e o« cescocccsccsoccsocesad
@%‘LT 3/8" x 1" NC plated « e« .. T g
SEAL - crankshaft front o « c e o o e o o o « v o s s arie isiis @ s w
LYWHEEL L T T, |
WASHER-speC1a1, plated + « o oo s o oo s v ais e e s e el
NUT - special, Marsden 5/8" NFe ¢ c o e o e 000 oo SR R APt |

DIPSTICK ASSEMBLY (used on models S/N 9641001 and after). . .1
"O" RING - dipsticK o c o c e 00 600 6 s oececooacosccscaeaal

STRAP - lifting « e e o o o oo o 8 wie s mwis s s siie s e E e S & e e el
NIPPLE - oil drain extension « « « « « « « usie e w s E 8 R P |
GASKET - plug, 0il draine « e e e o o e s e s s o oo eococeesse s = & sl
KIT - engine gasket and seal o« e cocecoccooes o siiniie o sie s w siisd
SEAL - crankshaft front 0il « e o e e o o o o o » IR AT P |
SEAL - crankshaft rear oil - - - - . o eeiie w w8 & e w e P |
GASKET - fuel strainer DoOwl « « o ¢ c e o« o o o & oo m sieie w siie .l
GASKET - breaker COVers c s e s o 0 6 o o » SR % R O] PR |
GASKET - breather plate « « e . vcveoeececcoss R P R |
GASKET - valve COVEr e o v o oooeeooasas R |
GASKET - camshaft gear cover « .« .« ... e R |
GASKET -oilpan . ... .. o sie w % st Eieie s Wi e W s e e el
GASKET - shim, bearing plate, .010" ... ... e m ¥ s e W 6

GASKET-shlm OTO™ s o o w wis shs 5 st e T b e ks Be e o VAR

GASKET-cyhnderhead..........................1

GASKET - fuel pump flange « « « « o v e o 00 o o« P R |
GASKET - carburetor flange « . . .ooeosoooe oo 00 Qo0 o o ol
GASKET - carburetor airhorn e ........ e s & s e e .1
GASKET - oil pan (Not used on this model)e o« o s o o o 0 0 0 oo .1

February 1970

13







CASE 220,222 AND 442 COMPACT TRACTORS 15

222 AND 442 ENGINE BLOCK AND ATTACHING PARTS

REF, PART NO. DESCRIPTION REQ'D
1 KO 271077 BOLT - cylinder head (Length 2-1/4") s e cocoecescccossese B
2 KO 235175 BOLT - cylinder head (Length 2-1/2") « o o « « & o 88 a Aadoctc 3
3 KO 270889 WASHER_cyllnder head bolt ¢ s ¢ ¢ o « o e w e e e ceecccssecces g
4 KO 235820 HEAD - cylinder .« . « « e o o o o » T S I I P |
5 KO 236705 GASKET - head. « s wisie o o0 o 660 s 1500 sisie s s 66 4 & a6 & €076 1
6 KOA 235747 DIPSTICK - (used on models prior to S/N 9641001) e e ¢ o ¢ o o « e 1
7 KOA 236293 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearings and plate) « ¢ ¢ ¢ ¢ o « 1
8 KOA235952 BLOCK ASSEMBLY - cylinder, standard bore « .. eeceoeoo. 1
9 KO 230170-8 INSERT - exhaust valve e e ¢ o ¢ o o« e sl wiia o # siie [$hei et da stiete
9A KO 230265-S INSERT - intake valve seat. . v v v e et v e vvvnsvesaensoasl
10 KO 235007-S GUIDE = VALVE ¢ v o6 5166 d v 8.6 5 966 @ 0/ @ s-8.8 % o 06 & a0 0 2
11 KO 235125-S SHAFT - StUD ZOVEINOT « e ¢ e o e s oo o cosoossoscocscess |
12 KOX 293-4 BEARING - needle, governor shaft e e e e c e e o s ooecosoocsocsl
13 41- 18 PLUG - expansion « « « « o « « » TR SR ]
14 113~ 206 BOLT - 3/8" x 1-1/4" NC hex plate s % an e e w s s @ eee G
15 192- 21 LOCKWASHER-3/8"p1ated..... ...... P P |
16 KO 235025 GASKET-camshaftcover....@ AR S A
17 KO 235026 COVER - camshaft gear . . . o i aa in m siieimle sice o 2 siveve il
18 192- 19 LOCKWASHER - 1/4' plated 5)8 sns ensle 5 B sieni e i PR |
19 113- 6 BOLT-1/4"x1/2"NC%§0.................... . 4
20 KO 235353 GASKET o11pan... S wie e shets w ms W s e e sie e e s w1
23 KO 235950 BASE - oilpan . ... ..........................1
24 192- 21 LOCKWASHER - 3/8%piatéd . . . . . « T o LR e S|
25 115- 204 s et e B eed st b e e 4
26 C 14399 s wies W e s e aiie o siie i w es w1
27 KOX 379-6 o siteiin ol are st o oiis s o SPinkewi uiie s
28 40035 B 556 B e S 516 6 en e o o] B ffteen D
29 KO 235757 G et w @ W alieus o ety sew w D
29 KO 235070 o siie ww st mw Wie e isie ww e UAR
30 205- 27 e e e ot
31 KO 235815 = DEATING 5 256 4 5.6 5 ¥ 0% & 66 & & 405 % ¥ bd % 6 0le ¥ 85w o 1
32 192- 21 ASHER = 8/8""plated.s s va s s w5 s s & snw & wan « ww w5 &
33 113- 207 BOLT - 3/8" x1'" NC plated « . ... o s B % siie B siisnsiel wisile @ e e 4
34 KOX 271—@ L SEAL - crankshaft front « « ¢ c o ¢ 6 o & & AP Rl S R
35 KO 235 FLYWHEEL:c ¢ 6.5 5 6.6 % & 6.6 8 0.6 5 s dus s 66 & aios 8 sews wes v 1
36  195- WASHER - special, plated. e e c e o oo 0eoos A B |
37 K 14 NUT - special Marsden o« ccecocooeooceoceoe alis e e we ool
38 C DIPSTICK ASSEMBLY (used on models S/N 9641001 and after). 5 3l
39 A 365 "O" RING - dipstiCK c e o 0 0 e e o0 00 cococccascccocses S |
42 KO 235748 STRAP - lifting «¢ .. ... % R B e B R B ena e e SR A |
43 C 14398 NIPPLE - 0il drain extension «..... A PR Y e |
44 C 14906 GASKET - plug, 0il drain « .. ceceeecesacvesosnoanssssl
45 KO 235165 KIT - engine gasketand seal « o « e c e e e 0o v ST i e Co Ty s e 1]
46 KOX 271-30 SEAL - crankshaft frontoil ....cccececeeccoocecaaal
47 KOX 379-6 SEAL - crankshaft rear oil. ..... “ @ s e e e e e s s e e 1
48 B 59393 GASKET - fuel strainer bowl. . « ¢ e c ¢ e ceeeeoecesceoesl
49 KO 220174 GASKET - breaker COVEr . o o o o o e s s o s ooeas R |
50 KO 235048 SEAL -Dbreather......occcecoecoses Sk L oL
51 KO 275144 GASKET - valve COVEI « ¢ e o s e s o s s o0 ooooess sve w mm s ww d
52 KO 235025 GASKET - camshaft gear cover. . ....coccoceocoeoese T |
53 KO 235353 GASKET -oilpan..... siie nle elje 15 wiisres ellsl ebis| i sita e e aliefa = = 1
54 KO 235757 GASKET - shim, bearmgplate 010".................6
54 KO 235070 GASKET-smm,.OlO”..........................UAR
55 KO 236705 GASKET - cylinder head ¢ e e oo R ceal
56 A 72108 GASKET - fuel pump flange . .cccocoecocoeooocosaocssl
57 A 72100 GASKET - carburetor flange . « « c e e e s e e e s o aeooooososl
58 KO 275341 GASKET - carburetor air horn « ¢ c s e o s s oo s s s o oo 0001
59 KO 235057 GASKET - oil pan (Not used on this model) cecee s 1

Printed in U.S.A. February 1970







P

CASE 220,222 AND 442 COMPACT TRACTORS 17

BAFFLES, SHROUDS AND CLUTCH PULLEY

REF. PART NO. DESCRIPTION REQ'D
1 C 10492 DEFLECTOR - engine air« « « o« o o « « « o o stis o & e s ags e E s ee e 1
2 192- 19 LOCKWASHER - 1/4" plated « « e e e e v e e eevnnnn w o sE EE e 2
3 113- 6 BOLT - 1/4"x1/2" NC hexplated « « o e e c o o v v o vewes. ]
4 KO 235955 BAFFLE - cylinder head .. ...0ocvo... R N e S e 1
5 KO 235368 BAFFLE - carburetor Side @ir. v v oo v o oo oo oo v onneennnn. 1
6 KO 235207 PULLEY - starter. . ..o e e eoeeeeeen. s 8 BB B e ST |
7 KO 235052 SCREEN - blower air intake ... ....vveeeveneeenen.. |
8 195- 515 WASHER - 1/4"plated . v v v v e e evnnnn. RGP WS B,
9 192- 19 LOCKWASHER - 1/4" plated . v v v oo oo eeeennennnn L S 4
10 175- 436 SCREW - 1/4'" x 5/8" NC truss head Phillips, plated . ..... sew d
11 KO 235951 HOUBING = DIOWET & & vs s s 6 556 6 e s somin o o mw oo on % 55 o1
12 113- 2 BOLT - 1/4" x 3/4" NC hex head plated ............. c...4
13 192- 19 LOCKWASHER - 1/4"plated « v v o v v e v e nnenn. $56 % Seae s 4
14 KO 235054 BAFFLE = CYIHNASE s 5 5 o456 ot mrowannnsnss anmssesssl
15 NSS CLUTCH - pulley (order C15748 clut pairs page 27. . o ¢ o . & 1
16 C 10312 SPACER-short .....eeeeuos N & s ghian eI 1
17 C 14494 FAN- engine...... oo vs e e e B e N s e e ]
18 195- 104 WASHER - 3/8" plain...... 1
19 192- 21 LOCKWASHER-S/S"......@ ..... 3 8 W858 % i e avel iy ersecce ]
20 115- 208 BOLT - 3/8" x 3-1/2" Nhe pulley clutch) . ..... PRI |
21 C 14345 BELT - drive, starter, gen X s e wiee w me ee s @ el
22 C 12603 CHANNEL - deflector.(( N\« o oo v v v e n T 3 |
23 C 15748 CLUTCH ASSEMBL} setf S/N 9641001 and after (repairs page 25)
24 KO 235954 SHAFT - stub (us odels prior to S/N 9641001) o o e o o0 s s o 1
25  192- 21 LOCKWASHER UZP ococosomwoosooosoaosoocoecoocossd
26 113- 208 BOLT - 3/8"¢ " D Bene & e @ sive s 0 s m o w3 s ke © % 8 O
27 W 5063-S KEy-1/4” AN G 5 e %W b e ve e s o e e stie i & wl]
D
\ FUEL SYSTEM
REF, PART NO @ DESCRIPTION REQ'D
1 A 7207 ARBURETOR ASSEMBLY (Repairs, page 19)e e e e o oo e o eeea.l
2 2 GASKET - carburetor flange « « <.« « viin i st e S & e w8 S e sl
3 ELBOW - fuel pump and carburetor- « « c e c oo oo e avosossceal
4 CLAMP - hos€e ¢ ¢« o » P RN T PRI o= a8 i v]
5 HOSE - carburetor 5-1/4" ¢ ¢ e o e o coeeawnn A o B 6 e be  ael
6 192- 20 LOCKWASHER = 5/16" ¢« etc e c e s o ooveoccconcasasaness
7 113- 103 BOLT - 5/16" X 1" NCHEX = 5 55 5 25 6 & 5 6.6 5 605 o v @ srmria —
8 KOA235845 FUEL PUMP - (10 H.P. model) 220 (repairs page 19) c e e e o o o o o1
9 71- 410 SCREW - 1/4" x 5/8" NC fillister head « « + « o« « . css e ]
10 193- 60 LOCKWASHER - 1/4" ¢ ¢ e e e e e ceeossassoocccsonansesal
11 KO 275341 GASKET - 2ir hOTNe o o e o s ¢ e e a e e eeoson RN e 5 o e
12 KOA236205 FUEL PUMP - (12 H.P. model) 222 and 442 (repairs page 19). . . .1
13 A 72108 GASKET - fuel pump mounting « e e s o =« o « ceece oo R |
14 C 10657 ELBOW ASSEMBLY -fueltank «ccccocococececcccosss . .1
15 C 14157 CLIP-fuel]_ine .............. o o0 o060 o00se0060ceoe e es A
16 C 13415 HOSE -fuel line 46" « « ¢ ¢« ¢ ¢ e o s st eecoccencnoes Gt & o .1
17 C 13411 TANK =fuel ¢ ¢ oo e o cvceoosoonconcocss o aww e R |
18 C 11529 CAP - fuel tank (Includes insert). . . . . A B P ae e wl
19 C 11545 INSERT -fuel Cap « e« e e e e e et evsoeeccaaocnonocasnsal

Printed in U.S.A.

February 1970






CASE 220,222 AND 442 COMPACT TRACTORS 19

A72073 CARBURETOR

REF. PART NO. DESCRIPTION REQ'D
A 72073 CARBURETOR ASSEMBILY ® ¢ ¢ cccccccosococosccccoscssscss 1
1 A 72093 SPRING - idle screw tension = -cccccceccccecccccanen 1
2 A 72092 SCREW - idle adjust * ===+« ©ecceecescscocoeece e 1
3 A 72077 JET ASSEMBLY - high speed and idle adjust e e« « e =« « o« 1
4 A 72076 SPRING - idle jet e « e e e e o ceveeeseoncosscocsscsss 1
5 A 72099 SCREW - adjusting (Lean-rich) c e e c e e e s s s oo ooacoceaeos 1
6 A 72098 SPRING - Lean-rich adjust screw «« ... cecescccscanas 1
7 A 72079 PIN - carburetor float « « e c ¢ e e e e coeececocacececens 1
8 A 172078 FLOAT ASSEMBLY:ccecccecoocses Sin o WEiE B B ST 6 1
9 A 72080 BOWL - carburetor. - e e e c e e e c oo ooes e W ees @ S w e 1
9A A 72083 GASKET - bowl SCTrew « s + « « T S L L e Pl ey 1
10 A 172084 NUT AND GASKET ASSEMBLY -0OW]l ¢ cccccooccococcs 1
11 A 172103 KIT - carburetor repair s « c s s cccocoooe o E s G S e S e 1
12 NsS INLET NEEDLE AND SEAT ASSEMBLY ¢ ccccccssssas R |
13 NSS GASKET - carburetor bowl ring &4 \\ccceccocccecoascas 1
14 NSS GASKET - carburetor bowls « - DAY 565 @ 5.5 @ 5Tibie o ee 1
15 A 72083 GASKET = DOWL SCTeW » ¢ ¢ o /A >0\\e e s s 6 s o s s o s s 0 06600 1
FUEL R%Qo
1 KO 230675 KIT - fuel pump for 845 pump s cccc e 1
NSS SPRING - fueldiu lVe e o s e comeconn s oin s s o cecoee 9
NSS VALVE - . NI T R 2
NSS GASKET o sie = g w 6 W S W 8% B anelE & siletialal aie whie 1
NSS DIAPHR SEMBLY « v sios s aiias s 6.5 606 o 616 % o 66 @ 5 1
NSS SER TAGI] o e e e s coeecsoocsosacsoocccnnscs 1
2 A 72108 pump mounting .................... - 1
3 KO 236387 KI mp for KOA236205 pump = *c = *ccccccon 1
NSS ASSEMBLY ®cccccccecceoccscocccococsococsss ° 9
NSS ET -valve ccccccocoocecocceaccoococsnossccocscscos 2
NSS APHRAGM ASSEMBLY ¢ cc o000 e cco0ococeso0ccocssc s 1
NSS SPRING - diaphragm ---------------------------- 1
NSS GASKET -valve s cceocccoecocoscoccoocscsocsscsos e e 0o 0 o 1
2 A GASKET - fuel pump mounting® * * * e ccccccceecccccecss 1

Printed in U.S.A. February 1970






CASE 220,222 AND 442 COMPACT TRACTORS 21

CHOKE, THROTTLE AND GOVERNOR

REF. PART NO, DESCRIPTION REQ'D
1 C 13848 CONTROL -throttle «..ccceeeececeosccccccsccaccass 1
2 C 12224 HANDLE - throttle control, black. c c « c c e c s ccocsoceocecoe 1
3 C 12187 CONTROL - ChOKE€ « v ¢« e c e e o cecoasoscocccoccocscnceos 1
4 C 14506 HANDLE - choke control, white . . c e e c e o ceccooeccoosooscss 1
5 111- 1 BOLT - 10-24 x 1/2" Rd. Hd. SQ. NK. ¢ ccccecocceoocccocscs 2
6 192- 18 LOCKWASHER - #10Std. plated. . .« c c e e e 0 o TR 5 0 &0 o 2
7 129- 17 NUT = #10=24 plated. i s s an s s sl woss s s s @ shos ® o6 5 & o w12
8 KO 235494 LEVER = GOVELNOT: v o6 v ssia o 6155 & & si/0 5 & 6158 & & o150 & & 6156 n & i s 1
9 15- 420 BOLT -1/4" X1-1/4" NC heX v v v o v o v o e oooconooccncasns 2
10 195- 515 WASHER - 1/4" plated . o v oo e v e vooecooonas SO -y NI 2
11 25- 104 NOP =T/ BB, i ¢ don @ sn o555 6 5 54 & S s & w6 56ses 1
.12 KO 235496 SPRING i= SOVELNOT . .5 v s 5 & siiss & o6 &  atje wesiieisne o site o siia @ o 1
13 192~ 19 LOCKWASHER -~ 1/4" plated . . v o v o e o ccovccocooonoooosses 1
14 KOX 25-67 WASHER -thrust ......cccoceceeocceccoccccccoccaes 1
15 KO 275690 WASHER - WaVY ¢ oo oooeoosscococccscscs el w eimie @ s @ M 1
16 KO 231052 CLAMP - swivel, Wire . ¢ v o v e v et dopmeococescocccacsas 1
17 KO 235086 LEVER - speed control. . ........ DN oo W s =y - PR 1
18 KO 235085 SPACER - speed control bracket ., S8 ON\\e e cceccocecccosos 1
19 KO 235084 BRACKET - high speed Stop .« o o (LNt e e e e eveeeennnnns 1
20 129- 37 NUT - #10-32hex . ..c..... AN 2
21 192~ 18 LOCKWASHER - 3/16" plated @ .................... 1
22 A 10326 JOINT -ball. .ocoeowo a& P 1
23 KO 235277 ROD - throttle. ... .. aite w % Wi e E. Al R R |
24 KO 235278 RING - retaining, throttle rof.". « c o ¢ ¢ o 0 o & D 1
25 KO 235476 BUSHING - governox\g hafl % 255G % Sam o T ok 20a %500 als 1
26 KOA235256 SHAFT ASSEMBLY\x gQU¥ErnoOr CrosSs « ¢« e« e« o T e T |
27 KOX 293-4 BEARING - nee ernor Shaft . fuv v v v vennorenennens 1
28  KOA235743  GEAR ASSEMBLY,EOVErnor. « . « v v« ... e ceemsl
29 KO 235125-S SHAFT - goves D\StUDe c c e e cvveeeciceccnscascsanoas 1
30 KOX 25-55 WASHE OKELHOT StOP PiN e e e e c e e e cocococccoccocascaes 1
31 KO 231355 PI ReINOT StOP e o o o o o % S e eeile @ sieiis e eiie e s sl e W em & e 1
32 KO 235900 BR throttle cable v v« o v e e oo evooeeso LA . 1
33 KO 235603 c racket . o c o o000 M oo e e ol
34 KO 235680 ET - choke cable .. e o oooooecoeooocoosocccocosss 1
35 175- 430 @ EW - #10 x 3/8" NC fillister head . .. v 0000000 oo s 1

9
<

Printed in U.S.A. February 1970




)
0
S ’/ -

@ &

!
Sy i

(S P

i
20
®/ i :::F::}:::l'n, s
Uy TN
O N
L) I
Raaagi N




CASE 220,222 AND 442 COMPACT TRACTORS 23

PULLEY CLUTCH & LINKAGE

REF. PART NO. DESCRIPTION REQ'D
1 C 10487 KNOB = Javar « o5 % % 615 o 50 67556 5 aliére 8 se 0 o aisis o aiis » ceeeq
2 NSS CLUTCH - PTO (Repairs, page 27) order C15748 clutch) o « « « « o 1
3 C 14224 ROD - clutch control s cc°cccccococeoccsososccccscocsococss 1
4 C 14225 RETAINER - clutch 10d s cc o e o cesocecoscssoscscssscsaes 1
5 132- 48 PIN - cotter 1/8" KW v snrm esiein ® oo v eife 505 6 & she i 6 O 66w 1
6 C 10312 SPACER - fan, Short «cccccocecccccoosss w s w W 5w e s 1
7 C 15748 CLUTCH - PTO (Repairs page 25) o c oo =0 S0 I SR |

1 C 14240 SUPPORT - reservoir mo

1 C 14241 SUPPORT - reservoir mou e cceoccossnss A ool
2 187- 1251 SCREW - 1/4" x 1-1/4" i er head, Phillips, Z.P, «¢«....4
3 192- 20 LOCMKWASHER - 5/16" ....... TR I o s i B 4
4 129- 102 NUT - 5/16'" NC hex % T W R s e SEE R aE e 4
5 C 14690 CUSHION - oil re &, ......... R T 2
6 C 14246 BRACKET - he er mounting ¢ s e sccececcocooceoe ccoe e
7 113- 118 BOLT - 5/16" ChexZ.,P, cccceccccoccocccncoscsns 4

<

Printed in U.S.A. February 1970







CASE 220,222 AND 442 COMPACT TRACTORS 25

CLUTCH ASSEMBLY (PTO)

REF. PART NO, DESCRIPTION REQ'D
C 15748 CLUTCH ASSEMBLY - 220, 222 and 442 °*<-°°°°"°c°c°°c°ccc==-" 1

1 C 15717 HUB --------------------------------------- 1

2 C 15721 SCREEN e o -» --------------------------------- 1

3 C 15718 PLATE » clutch ............................... 1

4 c 15742 SCREW ------ ® © o o ¢ 0o 8 & @ o e » @ o o 2 0 o & o ® © @ 2 8 0 0 © 0 0 o 2

5 193- 76 LOCKWASHER - 3/8'" external tooth® *®* = ccecccce-e 2

6 C 14291 DISC - frictiOn --------------------------------

7 C 15515 WASHER - spring 5/16” .................

8 C 15557 WASHER - spacer LT R R R R R R

9 C 15719 PULLEY ..............................

10 C 14295 BEARING - cam and pulley * ®*° °°

11 C 15556 WASHER - spacer .010" * ==

12 C 14293 CAM ®°®°cc°cccccccccccccoocconccccccccocscssss

213 C 14296 SPRING - load °°°°ccccecocescccooe °

14 C 15743 WASHER - spacer ®°°°°c"c=°=°°°

15 C 15720 SPACER - hub """ °°°°

16 195- 104 WASHER - 3/8" ®* == ***= 23

17 C 15744 BOLT - 3/8" x 3-1/8" NC hex

18 C 14994 ARM - engaging °°°°°°"°

19 C ﬁ14494 FAN ............ ) °

20 113- 208 BOLT - 3/8" x1-1/4" e 7. P,

21 192- 21 LOCKWASHER - 3/8@ TRl

Printed in U.S.A. February 1970




-

W o o m— — ——

e



CASE 220,222 AND 442 COMPACT TRACTORS 27

C

ART NO.
14994
14293
14295
14296
14297
14291
14292
14294
14288
14283
14290
14287

EF.

©-TD T LN

eNoNoNoRoNoNoNoNoNoNo NN -

%

Printed in U.S.A.

14152 PULLEY CLUTCH

DESCRIPTION  REQ'D
YOKE ASSEMBLY - clutch ArI ® ® *°°® °c°c e e 0000000000000 1
CKM ......................................... 2
BEARING - canr* ® * * * * cecoo0cce e e co0cocecco0ececeoecs s oo 1
SPRING -10ade c ccc e o cceccooecocoosccoooocccsscoscoessan 2
RING - retainere s c e c e s oo cceaesccoeoc eseeocs s s ses s 1
DISC - friction liners e c e c e s s e e s s e a s s s s o0 c 006003500000 1
PULLEY « s o s 6603 asesasiosaacsssicessssssonsassasos 1
BEARING - cam and pulley .......................... 2
SPACER - j0l0! fss s ansssus s an g en s 8 06 m o Es 58066 8 UAR
HUB AND PLATE ASSEMBLY ¢ c e cccosocosccaccsssss -
SPACER - 050" ¢ o cccoceocosooccosccesscscscossccscocsssse 5
WASHER - SPring s eccccececcecscccoccencssocccoacesa 4

February 1970







=
o

OO =-TJ0 U Ul i W -

CASE 220,222 AND 442 COMPACT TRACTORS 29

. PART NO,

C 15709
C 15710
C 14341
C 14326
C 14213
C 14209
C 14210
195- 520
192- 19
129- 101
187- 1036
C 14500
111- 109
131- 171
C 14589
C 14590
13- 514
92- 5
256- 105
C 14729
C 14730
C 14805
92- 8
15- 816
C 14598

C 14944
C 16305
13- 520
C 15183
C 15184
111- 1
192- 18
129- 17
195-

Printed in U.S.A.

S
<

HOOD,FRAME AND GRILLE

DESCRIPTION
FRAME - main (220 and 222) (Includes items 22 & 23) .
FRAME - main (442) (Includes items 22 & 23). « « o . . .
SUPPORT - Steeringe « « e e e o e s e o s s sooooccosnss
SCREW - 1/4" x 1/2" NC indented heX « oo oovoo...
GRILLE AND HOOD ASSEMBLY . &+ ¢ ¢ v e e 0 v 0o vwvwowen
PANEL - rear side R.H. . ..

PANEL - rear side L.H. ... . i W WS B WEs HeEeeTe o site wllst oiie s & &
WASHER - 1/4" plain Z.P. . v v et e e me e eeeeenennn, .
LOCKWASHER—1/4"Z.P...........................
NUT-1/4"NChexX v.oveeeeeneuennnn. T TN
SCREW - 1/4" x 1/2" self-tapping hex head « o v oo ve..... o,
SPACER -ho0d .. .0 oveeenens itels w et & & wE E

BOLT - 1/4" x 1-1/4" Rd. Hd. Square Neck e e e i

NUT - 1/4" NC HeX « v v vvmesmnnsssminnn,

LOCKWASHER - 5/16" . . ...
NUT - 5/16" NC hex. . .....

SPACER - rear frame ( . R P ota sl
SPACER - rear frame (2 <222) P O T
CHANNEL-mstrumen INET s w1s 0 sins & 6% & v o 8 a6 % &

LOCKWASHER - 1/ (~
BOLT - 1/2" x ‘
SPACER foot pasc

ood (used S/N 9641001 and after) »
-"#10 x 1/2'" NC rd, hd. Square Neck o . .
ASHER = #10 ¢ oo cooecoeoooosocaes

-#IONCheXoneoooo-otooenoo-
ASHER = 7/32" ZP 64 5 snien wninsbn s

° o

°
°

e o o
°© e o
°

1

1

2

2

2

6

1

1

1

PAD - foot LLH. .. v v eeeeveceelNeenns S & B e 1
PAD - foot R\ H.. o v v v v e e voew. NN siie v @ 5156 & & 5% 5 we s e 1
BOLT-5/16"x7/8”NChex... N e ey s v 2
.2

2

2

2

1

4

4

°
°
°

°
°

K 2 o o s sio® e 8 s 856 6 e e mie s e

£1-1/4" NC hex (used with F30 hyd. lift kit) .
9od latch (used S/N 9641001 and after) « o o o e o 0 0 o o o

°
°
°
°

[l o S S S O GG

February 1970







mm»&wwmmw»—‘;ﬁ

Printed in U,S.A.

31

CASE 220,222 AND 442 COMPACT TRACTORS
SEAT,FENDERS AND TOOL BOX

F. PART NO. DESCRIPTION REQ'D
C 14250 SUPPORT - seat, 220 and 222 (used prior to S/N 9641001) « -1
C 15447 SUPPORT - seat, 220 and 222 (used S/N 9641001 and after) « « « « « 1
C 14513 SUPPORT - seat, 442 (used prior to S/N 9641001) + ceoeceeoeesl
C 15448 SUPPORT - seat, 442 (used S/N 9641001 and after) e cec e o oo 1
C 14126 FENDER = R.H,c ccccoocosocosscscocsoscscosscscosssssosl
C 14127 FENDER - TiHis &5 s s 156 & 5 6.6.5 6 656°% 5.6 5 5 od o snon s o 00 & 010 1
175- 400 SCREW - 1/4" x1/2"truss head Z.P, e c o ccccoccecocccsn 10
192~ 19 LOCKWASHER - 1/4" Z.P, cccccocccccccccccccsoscasn e 10
129- 101 NUT -1/4"NChex Z,P, e ccccoocccccsscscccscccccnss 10
C 13345 SEAT ASSEMBLY - (used prior to S/N 9641001) e cccococcaes 1
C 15946 SEAT ASSEMBLY - (used S/N 9641001 and after)s c e c o oo cooes 1
C 14536 CUSHION - seat e e e oo oo cesocesosocscccoccsocosscssco 1
C 11635 CUSHION - backe s s e ¢ e 06 ccacococseoscescocscsesacs 1
C 13373 PAN - seat (use with C13345 assembly) e ccecceoceosscecane 1
C 15452 PAN - seat (use with C15946 assefiily) s e ccceceoccoecses 1
C 14900 SCREW - #10 x 3/8" spin-1ok « e(§™\¢ ™ ¢ ¢ e c s 0 0c e 0 0ae e b
195- 515 WASHER - 1/4" plain e e e e o e e o mTAN Mo e s cococccoscocaos 2
C 13297 BRACKET - hinge (used prio @9 41001) s v s o vmn w5 5 2
111- 101 BOLT - 1/4'" x 5/8" rd. (@ .......... oo e alte o % 2
131- 350 NUT - lock 1/4" NC hex0e\e o Sad e e e oo oo 51101 1e e o gl SWal il OB, 2
¢ 14534 BUMPER - seat =+ - .)\( ................... 2
113- 441 BOLT - 1/2" x 2-1/4" : (442) v siew W we s eEs mise e W siE & 2
113- 427 BOLT - 1/2" x 3-1/47 NEHex (220 & 222) « e e v e cocovccccns 2
113- 424 BOLT - 1/2” x 1' .............. ccececscconss 2
92- 8 LOCKVVASHER Wfememnoan guupessnareeszgaecssss. 4
C 14258 4 : d prior to 9641001) ------------------- 1
C 15455 d S/N 9641001 and after) e e e o coc s oo oo 1
253- 157 T R R NS ST W SRR R AT 5 1
C 14517  SPACERN CUBKIGn  * cccccoccceococon o v aiieiin s wiis &8 SYTREEREC |
C 14728 - G eI B B 6 e el alie e s calidiel etieie’ o Biie 1
C 15477 /8” X 2-1/2" NC rd. hd. square neck « o« ceecon 1
C 14645 - seat hinge (use with C13373 pan) s e ccoceoccoccaan 2
131- 178 I~ 10ck 3/8" NC heX Z,P.,c s ccscccescocccoacancosss 2
C 1]_942 PRING - shift lever ecccscoscsoscoocecososocosoocsscosscsess |
C 153 HINGE - seat R.H. (used S/N 9641001 and after) e e c o s ccoeess 1
2% HINGE - seat L.H. (used S/N 9641001 and after) s « « « o o« « o ook
CUSHION = rUbDDEr = ¢ o s o 6 6 6.6 c a o0 cocoooecocssoscsccocscsscaosoe 8

WASHER - 5/16" X 1-1/4" Z.P, + e s e e cavscsncnnceocsoss 4

13 76 NUT -10ck 5/16" Z,P, s s s s st o etcacccosnccccscsasssss 8
111- 202 BOLT - 5/16" x 3/4" NC rd, hd, square neck s s s s s s s s s e o s s s 4
195- 521 WASHER = 5/16" Z,P, ¢ s s o e s v ossneses Faire @ w oim s w s e A

February 1970







coooqc:m»bwmr—-;g

= O 000U hwib
= O

|l ol o
O O W

17

gy
w0 @

CASE 220,222 AND 442 COMPACT TRACTORS

EF. PART NO.

C 14129
C 14128
C 14131
138- 99
C 11906
219- 404
C 13106
132- 311
C 12975
A 30881
18'7- 1046
C 14334
C 12102
192- 23
25- 118
C 13605
129- 325
C 14332
C 12003
C 14151
C 14317
C 14318
138- 99
C 13605
C 13716
219- 404

C 13106

129- 325
C 14333
C 14332
C 12003

Printed in U,S.A.

220 AND 222 FRONT AXLE

DESCRIPTION
AXLE = front e« « ¢4 o s s s
SPINDLE - left hand ¢« oo«
SPINDLE - right hand - -+« - o
PIN-r0llc.cccocccosss

WASHER - thrust ...
FITTING - lube. . . .
COVER - lube fitting « « o « o « «
PIN - cotter 5/32" x 1-1/4". ..
WASHER - wheel spindle. . . . .
WASHER - wheel spacer.....

® e e 00 o o

BOLT - 3/8" NC indented hex head. . « « .

® © e 0 e e e o 0 0 o

TIE ROD ... .

BALL JOINT - 1/2" R.H. Thread « « « « . «

LOCKWASHER - 1/2" Z.P, . . .

NUT - 1/2" NF hex R.H. Thread ....
BALL JOINT - 1/2" L.H, Thread . .

NUT - 1/2" NF hex L.H. Thread

@

ROD -draglink «c.ccocewe
PIN - axle pivot «..... L -

WASHER - wheel spindle. « « « .
WASHER - wheel spacer.....

BOLT - 3/8'" NC indented hex head -
BALL JOINT - 1/2" R.H. Thread . .

LOCKWASHER - 1/2" Z.P. . . .

NUT - 1/2" NF hex R.H, Thread o «....

NUT - 1/2" NF hex L.H, Thread «.....

TIE ROD
ROD -draglink «..ceocoe-.
PIN - axle pivot s e coccocos

e o0 06 0 0o
e e 00 0 0 o
©c e 00 00 o
e e e o 0 0 o
e e o o

o o o oo o o
e c 0060000
e o0 00000
© 00060000
e 006 6000 0
e o0 0 00 e e

33

REQ'D
|

-1
|
e oo 2
ces 4
o w3
ee s 3
ce o 2
ce e 2
coes B
e oo 1
eoo 1
ce e 2
ese 3
ees B
oo 2

.2
T
S |
A 11
e ow ]
P |
. s o2
e w2

4
e s 3
ee 3
ce e 2
ees 2
e 4
P |
es e 2
eee 3
N

.2
R |
ST |

1

February 1970







CASE 220,222 AND 442 COMPACT TRACTORS

STEERING GEAR
REF. PART NO. DESCRIPTION REQ'D
1 L 15282 CAP-steering wheel . . . oo it i v ittt eeeoenonoooneens. 1
2 A 170058 WHEEL =BtEETINE » « v v % 4 66 5 5 56 5 & 60 6 noem 5 o boin o n s 1
3 25- 1510 NUT = JAIHE 5781155 & 50 e & a0 0 o siim o o aie o ot 510 5 stioirs BT s & 5ot o o 1
4 C 14194 SHAFT - StEeTINE v v o e v e oo e oo o oo vosoooocoeenneesss 1
5 C 14197 SUPPORT - steering gear . v . v v et e veeoeoeeeoeesnsnsenss 1
6 C 14200 PIN - PIVOL « vov 6 c00% 6 606 5 56 5 a o0 n o siis = o aiis w ain s 5 oo s 1
7 C 14201 WASHER - Shilll, « awimu un o5 515 8 2808 0d & ores » o ot Sniie w s 4
8 131- 1112 NUT - Jam 3/4" . o ittt ittt et et neenecnonecennnenn. 1
9 G 49048 WABHER S v 64 5 9 6.0 vinnpmmnn s s ssmes nes s sodsonssn 1
10 192- 20 LOCKWASHER - 5/16" Z.P. ... vveeeeeeenneneennnnn. 1
11 115- 103 BOLT - 5/16" x3/4" NC heX . v v vt v v v e e eeeeeeeeennnn. 1
12 C 14990 GEAR~gteering , . , J %%« s v 0% sn o8 bavensioigs v, e 1
13 O 5904-AB RING - external retainer............. & e T S 2 et e e e 1
14 A 30881 WASHER, & 65 6 5 €5 5 6,65 o pa oo m a s i w0 0t #0510 0 & 658 5 5 5% 1
15 115- 106 BOLT - 5/16" x1-1/4" NC hex ..... PN e DL R 3
16 92- 5 LOCKWASHER - 5/16" v v v e 0 vwv.. DTN 6.5 6 85 % 5 aivee o aiie 3
17  25- 105 NUT = 5/16" NC ReXe e v o v v v v e o o v e oo ooeoevnnnnn 3
18 C 14343 WASHER -~ WaVY & v vttt avee oo D)oo cvoconeneeceeess 1
19 C 12126 BUSHING - flanged nylon. ... . @ .................... 1
20 219- 404 FITTING-lube.......
21 111- 131 BOLT - 1/4" x1-1/8" NC . Nk,
22  193- 57 LOCKWASHER - 1/4" e
23 129- 101
24 C 14515

Printed in U.S.A.

NUT - 1/4" NC hex Z
LOCATOR AND NE

February 1970

35






©WOWE =0 Uk -

= O

CASE 220,222 AND 442 COMPACT TRACTORS

REF. PART NO,

C 14950
C 14268
C 12604
C 13357
C 14186
C 14916
A 11538
195- 533
C 12115
C 12612
C 14945
C 14946
C 14944
132- 321
C 13863
C 13866
138- 96
C 14187
C 13526
132- 310
C 15632
C 14950
195- 104
213- 4
141- 4
C 14942

REF. PART NO.

C 10263
Cc 103
1

1

12111
12370
70185
10317
30064
70062

QP00 aNO
Nej
1

Printed in U.S.A.

@{EEL -rear,bbolt .. ...... ... ... 2

BRAKE ASSEMBLY

DESCRIPTION REQ'D
PEDAL - brake (used S/N 9629606 to 9641001) « c e oo o cceo oo oo 1
PEDAL - brake (used prior to S/N 9629606) o « « « =« c 2 o o o o 00 1
LOCK -brake@ e e o e c o e o s o 00ceoeoeosososescsocsaocseocsoos 1
SPRING - brake lock o o e e o0 00 00« o.le o 0ilo @ oi'e @ @ s e s e eiie e e o 1
ROD - brake (220 and 222)« e « o e o o0 0« o S05 T8 0g:8 BB W) Brs [ elieme e BT s 1
ROD - brake (442) « o « e e c e oo cecooceccooceccocsocsscoscss 1
RETAINER - externale c c e e e oo 0o 00 e o000ceoesoosssoccee 1
WASHER - 1/2" Z.P, ¢ v e coecceccsoaacoooocsccosscsscsos 1
WASHER - 1/2” WAVY » @2 cceocoeeeoooccooccccoonscscsoo 1
SPRING - brake pedale =« c o cc o e s ccccececocacacecoces 1
ROD - brake (442) o « o oo e o cocooeosococecosscococcsccececso 1
ROD - brake (220 and 222)c e o s o s o s oo cceoococecescoccone 1

SPRING - brake pedal
PIN - cotter 3/32" x 1"
ARM - brakees s -« <o .-

SHAFT - DraKe « o ¢ e s s oo oececeeas
PIN - spirol 3/16" x 1"
BAND - brake c e o o oo 0o eooes
PIN - clevis » e cccocooooecnoo
PIN - cotter 1/8" x 1" =« « =« o g

PEDAL - brake (used S/N 100Dl after) « =« <= e e een oo 1
PEDAL - brake (used 9629 9641001) « v o oo ae e w b v
WASHER - 7/16" Z.P, - wFEmEsEEEn s uAn s smEm v s ]
CLEVIS - 3/8" % ........ o oo e s o e see 1

PIN - clevis o -« -
rior to S/N 9641001) « e s o eoceoo 1

LEVER - brake lcy@

<o
FR@V@ REAR WHEELS

.................

DESCRIPTION 220 & 222 442

BOLT -rearwheel . ... ... eeeeeen 10

WHEEL -front - ... .c it eeeeeeeeenn 2 e b e el 2
FITTING - Iube. . . . ¢t o i it et e eeneccoosaon R LA R 2
BEARING - front wheel (inner) ........... 7 S 2
BEARING - front wheel (outer) ....... e 2
CAP - plastic, frontwheel . ... .......... e N L P 2
CAP - hub rear wheel (optional) .......... 2

WHEEL -rear,6Dbolt .. .... .0ttt eeeeeccenncccnns 2
BOLT =rearwheel . ..c s o s s o samvssinessees sios s sisie o oie 12
CAP - hub front wheel (optional). . . ... ..... R B b s T 2

February 1970




MOUNTING POSITION FOR 220 AND 222 TRACTORS




CASE 220,222 AND 442 COMPACT TRACTORS

IMPLEMENT LIFT
REF. PART NO. DESCRIPTION REQ'D
1 C 14524 LEVER - implement Lift == = - © s v o 06 06 0506060066066 66 ele e
2 C 13289 PAD = llft lever -------------------------------- ° 1
3 C 14526 ROD - lift lever- ® © 8 o o o ® o © © & & o © & &6 © o & © © 5 © © 6 0 O © © ° ® o o 1
4 C 12280 ROD - depth adjust =+ ++sceececerreeecee ... 1
5 C 14525 BUTTON - thumb ...... © 8 6 06.6.9.0.0 06 6 0 06 060 0006 0060600 0606 e 0 o 1
6 C 14530 WASHER - spring support = - c-c-c-ccccceececcccceccan 1
7 C 10482 SPRING - compression =« <+ s sscvrcecmnraccscnncaces. 1
8 C 14528 LEVER - Pivot = e o e e e e et ionoceonnenen e s @ew sl W se 1
9 115- 203 BOLT - 3/8"x3/4"NChex Z.P, =+« e+ vecececcaecnnann. 2
10 192- 21 LOCKWASHER - 3/8" Z.P, =+ e+ et ececocecucecanasnns 3
11 126- 119 KEY = WOOATULE oo s v ois s sisito s a4 5.6 6 0.6 6 96 68 6 6% @ 8 56 @ 5 she 1
12 113- 219 BOLT - 3/8" x 2" NC heX Z.P,c + o s eoceeecerannnannnnns 1
13 129- 103 NUT - 3/8" NChex Z,P.c vt ceeccancancncnnnanns 1
14 129- 601 NUT - wing 3/8" Nylock, Z.P, + s+ e+ cec.- LERRIE R bR 1

1 C 13360
2 192- 23
3 113- 424

Printed in U.S.A.

ASHER - 1/2" Z.P,
-1/2" x 1" NC hex Z.P.

February 1970

39






CASE 220,222 AND 442 COMPACT TRACTORS

41
TRANSMISSION AND FINAL DRIVE

REF, PART NO. DESCRIPTION REQ'D
1 C 13770 CASE - transmission s ccccccscccococecoossecocscoeaose RS |
2 Cc 12713 BEARING - flange - ¢ sccco oo oo ccecscecececo s e .09
3 C 12540 BEARING - sleeve © ¢ = ¢« R L L T B T T e 2
4 D 31945 SEAL -~ axle e csccccescoscsoosscscosscsocssos I I
5) C 13241 BEARING ~ sleeve ¢ e e e c o006 000 I I I I IR |
6 C 13385 BEARING - sleeye s cc o csoccoosoososcscs ceeccecsscnssa]
7 221- 4 PLUG - filler and drain 1/2" - e e e e e o e e e aooas oo ° 2
8 C 13266 SEAL - shift rod e s e e e oo AR EETY w S % B e e B W e 1
9 C 13211 BEARING - roller, input shaft - - - - - cec oo ceeees SRS |
10 C 12723 CAP - shiftrod o s ¢ e o e« o » o el e 8 wieiie i wiieiis w I T A I |
11 C 12720 SHAFT - axle, short R.H, (220 and 222) ------- I 1
12 C 12722 SHAFT - axle, short R.H, (442) «cccoo ccoecccccccccccccs]
13 C 12719 SHAFT - axle, long L.H, (220 and 222) + - e = e oo s cooocoees 1
14 C 12721 SHAFT - axle, long L.H, (442) c ¢ o oo cceeesacoaocccscs o1
15 B 52144 RING - retainer, axle « ¢« c o s e e oo
16 C 12554 SHAFT - transmission input (220 & 2

S/N 9632452) = ¢ ¢ e oo -
17 C 14199 RING - input shaft seal (220 & 222 @5
18 T 36441 BEARING - thrust ¢ e e e oo
19 C 14656 RING - back up (220 & 222;also prior to S/N 9632452): « « « «
20 C 13212 RACE - thrust bearing - XNQ.
21 C 12725 FORK - shifte e e -
22 C 14519 ROD - gear shift « - - . ----------
23 C 14168 RING - retaining « oz e oo 0o
24 C 14644 GEAR - cluster i %& S/N 9632452 and after)s « » = s e oo oo oo 1
24 C 12553 GEAR - cluster 20 & 222 also 442 prior to S/N 9632452)- -
25 C 12551 GEAR - high ,, : .u. e o6 000 © 0606060606006 0csc0eos o o e s o e 1
26 C 12552 ’ ‘ ........................
27 C 16295 ; N2
29%
30%*
31
32
33
34
35
36
37 WASHER = SPACEr ¢ e ccccc s s s s oo oc o000 o0 00 0 UAR
38 GEAR - brake idler o « c c oo ce oo osoooscoscnss P T R 1
39 5 RING - retaj_ner brake id]_er T LI KRR P 1
40 C 13261 BRAKEDRUM ¢ 6 e o coooccccccsooscosncsssas sia e w aie 1
41 126- 128 KEY - Woodruff, brake 1dler R I T A ) 1
42 C 13196 GASKET - transmission COVer e« < e e e oo oo o0 oo ceo o0 e e N |
43 C 13197 COVER - transmission ¢ « e s o ¢ « » TE LR ¢ Bee s e P |
44 A 50096 BREATHER - transmission ¢ ¢ c c e e e c oo e 0o s o ca00ceoeeccso 1
45 92~ 4 LOCKWASHER - 1/4" ¢ e e e e oo o cvenss o o g e o i, R S wre s i)
46 15~ 48 BOLT - 1/4" x1/2" NC heXe ccecoscoooe S e e e R e .8
47  138- 2043 PIN - Spirol 1/4" x 11/16"- - o e oo e e oo e oo cceeceeaa]
48 C 14844 WASHER - Special, thrust .030" hardened- * ¢ - - ceses e UAR
49 C 14919 WASHER - special, shim 015"« c+eeeceececocccscceseceeUAR

* Must be serviced in sets of four using two C12558 Pinion Gears and two C12557
Differential Gears,

Printed in U.S.A. February 1970







Printed in U.S.A,

CASE 220,222 AND 442 COMPACT TRACTORS
HYDRAULIC SYSTEM

REF. PART NO, DESCRIPTION REQ'D
1 A 70109 SUPPORT - pump mtg, (use with C14243 & C14244 pumps)e « « o « o1
1 C 15335 SUPPORT - pump mtg. (use with C15481 pump) c e e e c o c oo oe ol
2 113- 207 BOLT - 3/8" x1" NC hex Z.P, « « « - Siere m oiie - s .
2 114- 200 BOLT - 3/8" x 1" NFhex Z,P, e co o0 e 00e o o sia el wiie e e iutle . 62
3 192- 21 LOCKWASHER - 3/8" Z.P, s ccecsecenssns b e e o 6
4 166- 561 BOLT - 7/16" x 1" NF ferry cap Z.P, e cc s oo socee S & a e
5 193- 31 LOCKWASHER - 7/16" internal tooth. « « « - -« B .
6 W 5063-S KEY - square 1/4'" x3/4'" ccccococcscccncss P |
7 A 70111 COUPLING - use with C14243 and C14244 pumps)e ¢ ¢ e e e s o e s o o1
7 C 15726 COUPLING - use with C15481 pump (repairs page 51)e e e e o o o« ol
8 218- 5065 FITTING - hyd. 3/4"T x7/8" "O" ring --------------- ceeal
9 218- 5007 "O" RING - 5/8" e cocececccoccccosccnonsssscs ]
10  218- 5066 FITTING - hyd. (for valves with 3/4" "Q" ring motor parts) eve3
10 218- 5062 FITTING - hyd. (for valves with '7/8'" "O" ring motor parts). . . . .3
11 218- 5006 "O" RING - 1/2'" (for 218-5066 fittingshe e c o c e s o o000 eseed
11 218- 5007 "O" RING - 5/8" (for 218-5062 fitti :\ .............. 3
12 218- 5064 FITTING - pump suction 3/4" T x \\ 0" ring e e s eeoceaal
12 218- 5065 FITTING - pump suction (use with @ PUMIP) e » e s e s ooes ool
13 218- 5008 "Q" RING - 3/4" (for 218-5064 fitting). « - - - R
14 C 14195 EXCHANGER - heat T AR AT B B Crec ) 5 b i O
‘15 C 16101 RESERVOLR-heat---u-\-o-o--------o----u-----l
16 C 11529 CAP - reservoir with (" ........ I ARSI |
17 C 11545 INSERT - reservoirocap /s s s « o o o o aea u o % min e s e edl
18 A 170100 STRAP - reservoir.fie NZ e 0oeee 15 ananE te aschiers B laa |aitere a e a1 2
19 173- 215 SCREW - 1/4'" x / NC rd. hd. machine Z.P.c e c o cccvceee «2
20 129- 504 NUT - 1/4" NG.& V7 D, s sins s simin s nis o R s P i w2
21 166- 24 BOLT - 5/16[(x\ CEEIIY CAP v o v o vevnosonnonnnessad
22 193- 29 LOCKWASHE 16" internal tooth e cccec o oo ceoccooscssoe 4
23 C 14247 g ervoir (use with C14243 & C14244 pumps).. .1
23 C 15478 to reservoir (use with C15481 pump) e c oo esoos ol
24 C 14248 e to exchanger (use with C14243 & C14244 pumps). s . 1
24 C 15451 alve to exchanger (use with C15481 pump) « c c c e o o s o «
25 C 14249 £-4 pump to valve (use with C14243 & C14244 pumps) .. . . . o1
25 C VE - pump to valve (use with C15481 pump) « s e coeoecosss 1
26 C ANIFOLD 220and222tract0rs-------------o-.-..e-l
26 C ANIFOLD - 442 (used prior to S/N 9632452) ¢ ¢ c s e 0o e a0 00 oo 1
27 C MOTOR - hyd. 220 and 222 (repairs page 53)e s s o e e o o o o« |
27 C MOTOR - hyd. 442 (used prior to S/N 9632452) repa1rs page 53 .1
27 C MOTOR - hyd. 442 (used S/N 9641001 and afterk « ¢ e e c e e o oo 1
28 C PUMP - hyd. 442 (used prior to S/N 9632452) repairs page 49). . . 1
28 C PUMP - hyd. 220 & 222; also 442 S/N 9632452 to 9641001

(Repairs page 49)c c c e c oo s o cccosoccsssosssccecsss 1
28 C 1bH481 PUMP - hyd. 220, 222 & 442 S/N 9641001 and after

(Repa1rs page 51) ............................... 1
29 NSS VALVE - control 220, 222; also 442 prior to S/N 9632452,

order C14172 valve and three of item 10 - 218-5062

(Repalrs page 47)e e e s s oo s 0o cocoscccssccecssscsss 1
29 NSS VALVE - control 442 S/N 9362452 and after, order

C14613 valve and three of item 10 - 218~ 5062

(Repairs page 47) ccceecosocccscscsccoscocoscsess 1
30 C 14245 HOSE = B & %« 56,5 @ st & 80518 s, oiiols & o e eheioiin s o sims & aia & i 1

February 1970

43







CASE 220,222 AND 442 COMPACT TRACTORS 45

HYDRAULIC SYSTEM

s

REF, PART NO, DESCRIPTION REQ'D
31 C 14619 HOSE - 4" e coccosoaces o siintin G s S SRR |
32 214- 9 CLAMP - hose 1-1/4" ¢ cecceoceococnancs o v mie s wee e e e« w0
33 75~ 528 SCREW - 5/16" x1-3/4" NC flat head « » ¢ s e e o s e o o« I |
34 92- 5 LOCKWASHER = 5/16'" ¢ e cscccecceso % 6 A E el eseseesd
35 25- 105 NUT - 5/16" NC hex ecccccocccoccens o smiie @ vl W W s @ 663

36  218- 5062 FITTING - hyd. 5/8" T x 7/8" ""O" ring (use with C14243 &
C14244 pump) « e o e o oo oo oo ol = W T T TN |
36 218~ 5066 FITTING - hyd. 5/8" T x 3/4" "O" ring (use with C15481 pump)- - 1
37 218~ 5007 "O" RING - 5/8" (for 218-5062 fitting)e  « e o c s e e eeocesaal
37  218- 5006 "O" RING - 1/2'" (for 218-5066 fitting)e + + o s o o o o « ceccecsl]
38 C 15483 SCREW - 1/2" x1-1/8"NC 12 point ¢ e s e e e ccoescocccscecsd
39 A 32190 SEAL - hyd. motor to transmission case s e cccccececcocecoss ]
b 40 A 27410 "O" RING - manifold to hydraulic motor «ecesecsceeccscccsccs?
41 A 30095 SEAL - hydraulic motor to transmission case scecececcooececcssl
42 C 14653 TUBE - short valve to upper motor po R I I I |
43 C 14654 TUBE - long valve to lower motor cccscecsccccscccs]
44  218- 5107 FITTING - elbow 90° (includes " $eoceccccscscscoss
45 218- 5007 vvovvRING_5/3vv.......© et e S R )

Printed in U.S.A. February 1970




46




CASE 220,222 AND 442 COMPACT TRACTORS 47

SPEED CONTROL

REF, PART NO, DESCRIPTION REQ'D
1 C 14278 LEVER - speed control (used on models prior to S/N 9641001) -

2 C 16297 ROD - speed control °cccccceceeceoceccoocccocoocoscceoce o 1
3 c 12093 BUSHH\IG - flip ].OCk .............................. 1
4 A 3724% KNOB - Speed COhtrOl ............................. 1
5 C 12127 BUSHING - nylone<cccccccccccccecccocccccoccocaas 1
6 C 12168 JOINT - ball ------------------------------------ 1
7 192- 20 LOCKWASHER - 5/16" Z P, = *=*ccccccececccccccccnon 1
8 129- 102 NUT - 5/16" NChex Z.P, ccc°ccccececcococcccccocsscsosse 1
9 C 11942 SPRING - COmpression ............................. 1
10 C 15633 LEVER - speed control (used on models S/N 9641001 and after)- « 1

HYDRAULIC CONTRC@@\LVE
C 14172 VALVE - control (220 and \1@0 442 prior to S/N 9632452): - - 1
C 14613 VALVE - control (442; S 52 and after) »er s wsemnau @ q 1

1 C 13512 PLUG ad]ustmg ........................ 1
2 16905 SEAL - "O" rin % .......................... 1
3 C 13515 SPRING - reli & R I I AT IR 1
4 211- 10 @2

5 C 13510 .

6 A 27891

7 NSS

8 C 13514

9 C 13513

10 NSS valve (Order C14172 or C14613 valve)s » oo e oe e o
11 221- 12 - 1/4n NPT °ccccccecececosocosoccssoscosoososoocosocece 1

Printed in U.S.A. February 1970






CASE 220,222 AND 442 COMPACT TRACTORS 49

HYDRAULIC PUMP

REF, PART NO. DESCRIPTION REQ'D
1 C 14244 PUMP - hydraulic (220 and 222; also 442 S/N 9632452 to 9641001) 1
1 C 14243 PUMP - hydraulic (442 prior to S/N 9632452) ¢+« c c e e e coveeoe 1
2 13- 652 BOLT - 3/8'" x 3-1/4" NC hex head (C14243 pump) e oe .- 4
2 13- 650 BOLT - 3/8" x 3-1/8" NC hex (C14244 pump) = ===+ =+« o« 1
3 99- 6 WASHER - speciale cccccccceeeeetocecesocanncans 4
4 C 11644 COVER - rear, pump body e ccccccceecococacococcss 1
5 C 14923 SEAL - PUMP COVEL = = = e c o c oo e cecococcccscacoesoss 2
6 A 35956 BEARING - pump gear = = ==+ cc s c oo oils o W SiE & E e EEE 6 4
7 C 11642 GEAR - pump drive (For C14244 pump on Models

220and 222)c e s e e s s e e et e et oo o eaaaae0n e 1
7 A 72005 GEAR - pump drive (For C14243 pump on Model 442) - - - - -1
8 C 11643 GEAR - pump driven (For C14244 pump on Models 220

and 222) ................................. 1
8 A 72004 GEAR - pump driven (For C14243 pump on Model 442) ------ 1
9 126- 12 KEY - Woodruff #6 * = °** 4 2 E RO AT T 1
10 NsSS BODY - pump (Order C14243 or @G12244p° =<+ ° % s ol 1
11 A 72001 GASKET - brass, front cover NN S8 S S8 e [ehene e 1
12 A 72002 SPACER - gasket, front cover,\& ) * = cce. 1
13 A 72007 COVER - front pump body (\° "= v-- SRR Ll el ke 1
14 G 13827 SEAL - pump shaft \\0 e s et w wie e e e sl e 1

PUMP :@%@COUPLJNG

18 A 70111 pusap drive (use with C14243 or C14244 pumps)- « - - 1
19 83- 55 5/16" x 5/16" NC socket head set <o oeoeece. 2
20 NSS alf, 5/8" diameter bore (Order A70111) = -+« - - s %
21 A 170112 —coupling® * e cccccceeo ettt ctenens 1
22 NSS alf, 1" diameter bore (Order A70111)e =« c s ccc e oo 1

Printed in U.S.A. February 1970






=

CASE 220,222 AND 442 COMPACT TRACTORS 51

HYDRAULIC PUMP

REF. PART NO, DESCRIPTION REQ'D
1 C 15481 PUMP - hydraulic (used S/N 9641001 and after)e « e e o o o s o » el
2 C 15729 PIN = dOWek + 5 » = sie.a awn o s o il SR RS E e we s D
3 C 15730 COVER -reare ssssecececessos ceecon ccecsce e ceo s 1
4 C 15731 GEAR ASSEMBLY =~ driven s e e s « o s o o R ceseol
5 C 15732 OTRING « s = amim s oo 5 6.8 & 565 & 655 6500k = e PRI .2
6 C 15733 BODY - pump o s ¢ s ¢ o o D T S ccossceosesal
7 C 15734 COVER ~front s« s o e o ceccoceccasscccsse o5 s s s o e e |
8 C 15735 SEAL - rotarye cccococeoos cecceescecossescosanne ool
9 C 15736 GEAR ASSEMBLY - driveeecs e oo oo L S |
10 C 15737 PLATE - wear e cscosooe cesosoe cesscseccence cses oo 1
11 C 15738 SHIELD < Hetts o5 5 66 o omnnsns e ans R, 1 s wwwmwun
12 C 15739 i T O o o e ..l
13 C 15740 SEAT s 5 e e e, SNSRI LA i $R T e el
14 C 15741 BOLT: s 60 s 000 monsamnsssses ssss cecocecesocecoecd
15 126- 11 KEY-1/8"X5/8”Woodruff--®-----------n--l
PUMP E COUPLING
1 C 15726 cou ASSEMBLY - (use with C15481 pumph « « « « « « « . SRS |
2 NSS 1f1/2"d1ameterbore.....................1
3 NSS alf 1" diameter bore « e e o e o o o « P Nt O TR |
4 A 70112 ER.....................................1
5 83- - 5/16" x 5/16'" NC socket head set s o s o o » « P

S
¢
P

Printed in U.S.A, February 1970







CASE 220,222 AND 442 COMPACT TRACTORS

53
HYDRAULIC DRIVE MOTOR

REF. PART NO. DESCRIPTION REQ'D
1 C 13047 MOTOR - hydraulic drive (220 and 222) = « e e e e c e o s o c o v o oo 1
1 C 13498 MOTOR - hydraulic drive (442 prior to S/N 9632452) + e e« - - - o 1
2 C 14816 PLATE - mountlng ............................ 1
3 166- 524 SCREW - cap, ferry 5/16" x r7/8" NF Ssc a0 amha fis & o & ot 11
4 NSs WASHER - backup (See Ref. 24) - . ¢ v e e e vt e ncanns 1
5 NSS QUAD RING - mounting plate (See Ref, 24)- « « - e o e e e oo oo 1
6 NSs "O" RING - mounting plate (See Ref, 24) - - =« c c o e o v o oo o 1
7 C 14817 WASHER - thrust (See Ref, 24) - ¢ ¢ oo oo s e s s ooa 1
8 C 14818 SHAFT AND HOUSING ASSEMBLY ¢ e ¢ e ccececcccocccescs 1
9 A 172034 PLUG-houSing < s csceeceecceccccccocoocccoscessss 1
10 NSS "O" RING - housing plug « e« e cc o e coccoecoccooccns 1
11 C 14819 COUPLING - drive for C13047 motor « e s cccccceocccece. 1
11 C 14820 COUPLING - drive for C13498 motor =+« =« s - ¢ - sEiEE nee =y 1
12 C 13962 SPACER - coupling = «cccecececcccccccacccccccoss 1
13 NSS "O" RING - housing to spacer plate Ref, 24) e« cecceoceoeel
14 ¢ 14821 PLATE = SPACET ¢ = ¢ e o o o oo o s o {ale Niyo e s oo 00sosssss 1
15 NSS "O'" RING - spacer plate to ger € Ref 24) -------- -2
16 A 27410 "QO'" RING - housmg........ s wlem e e e 2
17 138- 134 PIN-roll 1/4" X1"c e oo e s((F /e s oo s essssnconnces 4
18 166- 535 SCREW - cap, end 5/16!% 2-N8)/ NF .+« ... ce e esaen 7
18 166- 536 SCREW -- cap, end 5/16 8" NF ----------------- 7
19 C 14825 BB 0Nl & 5 = 5 = EHAPNNN & 56 518 5 i B0 4B e W 5AE b 1
20 C 14301 WASHER - end cap ............. W e mse e e wE 7
C 14822 KIT - geroler (For motor) (220 and 222) + s e s oo mne 1
C 14823 KIT - geroler (Fg motor) (442)c c v e v eee e 1
21 NSS HOUSING - roler s s s e s Ran & © s & & 88 S e o s 1
22 NSS GEROLER ........................... 1
23 NsS ROLLERSONON « « = e e e e et ocnnonannenosnneenssss 6

24 C 14826 KIT ~ "©" A2 - SEAL (Includes items 4, 5, 6, 7
16 300 20) 6% a o & = 55 g'n s 6 o T i ow w8 i oW %1

Printed in U.S.A.

@
@

February 1970




7
&—@®

Y,
O T
V= /"\\
N AW\

N
N
\ '«\\S\\%
i



EF.

©Eoo-TJ0 U - M

[
WM = O

14

CASE 220,222 AND 442 COMPACT TRACTORS 886

A70202 STARTER-GENERATOR

PART NO. DESCRIPTION REQ'D
R 15106 BOLT - through (Includes washer) ® = *c*ccccocccecccccscs 2
A 72104 FRAME ASSEMBLY - commutator end *°c°°c°ccccceccoceocne 1
R 15087 RING - bearing retainer oooooooooooooooooooooooooo 1
A 25461 BEARING - commutator end ball = ccccccecceccccccccceces 1
A 72039 HOI_DER KIT — ground brush ------------------------- 1
A 72040 HOLDER KIT - insulated brush ¢ ccccccececcocccococcscn 1
A 72038 BRUSH ASSEMBLY ............................... 2
R 15090 ARM - brush pressure * * = cccccccccecccccccccccons 2
A 25423 SPRING o brush ArI ° ° °® °°°° e o 000000000000 0000 00 00 2
A 72042 COIL ASSEMBLY - field R.H, < ccccccccoccccceccccccce 1
A 72048 STUD - armature terminal ¢ > ccccccccecccccccccccocs 1
R 16147 BUSHING - insulated, armature stud «<cccccccccccccc..n. 1
R 15079 WASHER - armature Stud ........................... 2
129- 18 NUT - terminal stud 12-24 hex -ccc-cccceccccccecccccce. 4
192- 17 LOCKWASHER - terminal stud #12 ¢ -« o(( Qg ccccccccecccen. 4
R 16148 WASHER - insulated, field stud = - - € \g e cccccecceccces 1
A 72043 COIL ASSEMBLY - field L.H,» * - *

NSS STUD - field terminal (See R

R 15077 BUSHING - insulated, field d

A 25447 INSULATOR - field coil « Qe » 7

A 40736 SHOE - pole, plaine s « « « X

A 40736 SHOE - pole, notched - -

A 72041 ARMATURE ...... “Ve 2 v’d o o ¢ o 6 5 06 0 06 0060 0600606060006 8 e e
126_ 111 KEY - Woodruff’ ArMIQtUrEe )« o e e ©o o e 0 0 0 0 c 0600000 0oceooosooe
74- 610 SCREW - pole - = /o5y = === ===+

NSS BODY - starte ator (Order A70202)

173_ 237 SCREW - 10_ " Rd. Hd. ------------------------
192_ 18 LOCI{WéS 6" plated ------------------------
A 72050 RETAINE] S LY - bearing (Includes Ref. 37 and 38) - = - - - 1
R 16170 GASKE aring retainer * e cc e 1
A 25441 BEA® & an’ drive end cc° - e o o o o o e o 6 0 0 o o o 1
A 72046 FBA ASSEMBLY - driveend e c°ccccccceccceccccccccnce 1
A 72047 ( e T S 1
C 14344 @: EL.EY - starter, generator drive = cccccccccccccccccnn 1
192- 26 LOCKWASHER - 11/16" plated ....................... 1
A 25546 %NUT - armature shaft, drive end < ccccccc oo 1
NSS (b, RETAINER - grease (Order AT2050) c s cccccceccccecccccscne 1
NSS @ SEAL i felt (Order A72050) .......................... 1
NSS SPACER - armature shaft, inner ¢ ccccccccecccococccecs 1
A 40702 KIT - stud (Includes items 16, 18 and 19) < = e e cccocec .. 1

Printed in U,S.A,

February 1970



56

AN




CASE 220,222 AND 442 COMPACT TRACTORS 87

ELECTRICAL SYSTEM

=

EF. PART NO DESCRIPTION REQ'D

g

1 C 14578 HARNESS = Wire e ¢ oo oo 00 co0o0coeceocooscoossococscsococososs 1
2 C 14564 WIRE - Switch to Solenoid (Red 8') « c e e ccevecocccccaccscs 1
3 C 14565 WIRE - Battery to Solenoid (Black 10-1/2") e cccecoeoocecns 1
4 C 14566 WIRE - Battery to Ground (Black 12') « e c e c e c e cecooacosan 1
5 C 14515 SWITCH - neutral safety - « c e s c c s cvceeoocsocscoasscsss 1
6 C 14553 SOLENOID = StArt + « e e e o o s e s o s ovacssosaccacccccenss 1
7 A 70221 REGULATOR - voltage 12 vOlt « c ¢ e ¢ e o e 0 e 0 eccceccac o 1
8 A 70202 STARTER - generator 12 volt (Repairs page 55) e e e e s e o oo . 1
9 C 14537 CONNECTOR - headlamp- « ¢« e o e s s e e cocooosooacoscssos 1
10 C 14575 LAMP ASSEMBLY - generator indicator « .. ccceccecocecosne 1

B 50213 BULB - warning lamp, generator indicator (white). « « « . .. S |
11 C 14302 HEADLAMP ASSEMBLY - 12 volt (Repairs page 59)« « o« e e o s o« 2
12 M 20164 BATTERY - 12 VOIt ¢ c o c o coccoocecococcocsocses v enE e e e 1
13 C 14576 SWITCH - ignition (Includes Key) <« cccceocecccocecoccss 1
14 C 12684 KEY -ignition « - ceceoeceeecacece sooscocccccocssos 1
15 C 10549 CLAMP - battery hold down e « « « ¢ « - « o N IR IR eeel
16 M 20007 SPARK PLUG - (Includes gasket) « o« s8¢ N¥eeceeecececens 1
17 A 272561 GASKET - spark plug c « « o o s e (e e o e oo oo cooesse 1
18 KOA235095 CABLE - high tension. ...« .. e\l b e e e e s e e e o0 e 1
19 KO 230722 CONDENSER ¢ ¢ ¢ e e 6 06 6 00 e o dARE)) s s o s e e v e s s ss e 1
20 KO 231281 COIL - ignition 12 volt . - - -Xo -------------------- 1
21 KO 232535 COVER = breaker contact y/~e0\eWe e cceccecocccecccsscnses 1
22 C 12193 WIRE - regulator groundt noid (White 12") .« e e c e v e 00 e 1

Printed in U.S.A. February 1970



\

-~
i -
@ ’%";

b

e

/6\‘)

(I@\? ’//t»/o?;\gx
L/

\\\B\&\\é




CASE 220,222 AND 442 COMPACT TRACTORS 89

ELECTRICAL SYSTEM HARDWARE

REF. PART NO. DESCRIPTION REQ'D
1 C 14060 NUT -backup 3/4" « e e v e v v eecesnsnsosscancessesenes 1
2 C 12683 NUT - escutcheon 3/4" « - c c c e e et et e venceonnnsoconass 1
3 C 10836 NUT - speed type MU' o cococoooocscocsocsoosososscsossos 4
4 187- 131 SCREW - #10 x 3/4" Self Tapping Flat Head Z.P, e+ e e o v ove . 2
5 131- 615 NUT - speed type "U" .« ot i i i i et i it i ecnceecncncconss 4
6  187- 1047 SCREW - #8 x 1/2" Self Tapping Rd. Hd, PhillipS « « « « o e ¢ « « « 4

C 14302 HEADLAMP ASSEMBLY ¢ ¢ ¢ ¢ e ¢t ot v eveosecococacscsscs 2
7  NSS RECEPTACLE - headlamp (Order C14302) - « e ceoveeeenn. 1
8 C 14305 BULB .~ headlamp .« » » « o5c ss @ iniorsia s56 ais o o ain s aia s aonios 1
9 C 14304 GASKET = headlamip oo cic oo sisn o8 ols s7as o aain ofe s niwiviois 2
10 C 14303 LENS -headlamp « « « cc v o cececcoococoncaonscsanas 1
11 113- 103 BOLT: = 5/16" x 1" NCHex ZeP. s 5 o vrss v uaisiare aow sl dia oia sis s 2
12 192- 20 LOCKWASHER = 5/16" Z.P, « e :ctveecscecsosanncsnons 3
13  195- 520 WASHER - 5/16" plain Z.P, «-cccecceccococsocsoccsnss 1
14  129- 102 NUT.=.5/18" NCHeX ZiiPus vore shoioss s sfine s & oo /s wirs niwie o s 2
15 111- 102 BOLT - 5/16" x 3/4" NC Rd. Hd. Sq. NG i W e e 1
16 111- 108 BOLT - 1/4" x 3/4" NC Rd. Hd. Sq_ ............... 1
17 129- 101 NUT - 1/4" NC hex s s+« 5 S e oTeie i sk 1
18 187- 484 SCREW - #10 x 1/2" Self- Tapp1 A S IR IR IR IO 2
19 193- 70 LOCKWASHER - #10 exte toothrA e e e cvecccccceccaces 2
20 129- 122 NUT - 5/16" NF hex - N\ @ ecceccocccosscconscccs 2
21 C 14599 BRACKET - starter gene just = cccccccccccccconon 1
22 129- 27 NUT - #10 NF hex + » y5o0h)d o o « o & MR T e 2
23 192- 18 LOCKWASHER - #1 % .......................... 2
24 169~ 131 SCREW - #8 x 5/18 lister head s oo cceeevocece. e 3
25 113- 1 BOLT - 1/4" x NChex Z.P, e ccvceerecccccoccccnas 2
261922 19 LOCKWABHEM DM 7.D, « s oc s 56 s 55 se b giud s e 5o siiios 2
27 C 14204 SUPPORT ArteE\generator « « o . oot o et i ot oo 1
28 13- 612 BOLT 3 SETTING BEX o om0 o siin o o oia v it Bre SPaiaomm s 2
29  92- 6 LOCKW¥ A BB R 81 o oo o oo e s ne e we Berae e Shigene e v w 2
30 C 14229 SUP tarter generator adjust. « « c ¢ et e e i e 1
31 113- 102 BO "X3/4" NChex Z.Poe e« t cncevonocnonneonns 1

32 193- 61 HER-3/4”interna1t00thoo-°~0---¢-0-00-0-0-1

EAKER CONTACTS

1 KOA LEAD - breaker contact (Includes grommet). « « o o e e e 0000 a o 1
2 KO GROMMET -contact leadc i e v i s s v e v s assbosinesein 1
3 173- 2 SCREW - #10x3/8" Rd. Hd. Z. P. v e c o e o oovcsocscssccss 4
4 192- 18 LOCKWASHER =~ 3/16" Z.P, « c ¢ cocesecsocsossnacsonscs 4
5 KO 232535 COVER =:breaker CONtact s c.o c sie s oo dss o o s aois s dis oo s oss 1
6 KO 220174 GASKE T s COVET a5 % et o ois s = /oe & o s sivrmis o sbolie o o o s sais 1
7 187- 408 SCREW - #6 x 3/8" Self Tapping « - - e cecoeecoococensos 1
8 173- 224 SCREW - #8 x 1/4"NCRd. Hd, «cccceccecceococcoccnsns 1
9 193- 5 LOCKWASHER - #8 internal tooth « « ¢ e e c e e e e e cocoooessn 1
10 KO 220475 POINT SET -breaker contact - e c c c o cccoeocoocococcoscsos 1
11 KO 220476 BRACKET - breaker contact - « -« ¢ - c ¢ s c c o s s0oocsoocescss 1
12 KOX 389-1 ROD - breaker contact push - cccccocccocccoccccccsscse 1
13 Ko 275182 CLIP = Wire .................................... 1

Printed in U.S.A. February 1970




B - B

220 Performance King 442 Performance King

O hydraulic drive
4/® @\ ATTACHMENT DRIVE

222 Performance King @ CASOLINE

ONLY

LOWER i i

ATTACHMENT LIFT

IMPORTANT: SPEED CONTROL MUST BE IN
NEUTRAL WHEN STARTING ENGINE RAISE
CAUTION: PLACE TRANSMISSION IN LOW

RANGE WHEN OPERATING ON INCLINES

> @O O M .e

CHOKE THROTVLE

OFF sSLoOw.

s L= GENERATOR
“

OFF
. LIGHTS

IGN.




CASE 220,222 AND 442 COMPACT TRACTORS

61
DECALS AND TRANSFERS
(USED PRIOR TO S/N 9641001)
REF, PART NO DESCRIPTION REQ'D
1 C 14542 TRANSFER - PK220 -+ ¢+ co oo o ot RS NN E SR E W OE e ey 1
2 C 14543 TRANSFER - PK222 - s ¢ ¢ © © 0 00 o0 o 0060005060 00060 066 s e 1
3 C 14544 TRANSFER - PK442 - - ---cccccecocetoaccncaneenn. 1
4 C 14540 TRANSFER - hydraulic drive «----cccueeecocececcesn. 2
5 C 14067 DECAL - attachment drive =« cccccccocecccnn SRS RGE . 1
6 C 14066 DECAL - gasoline ........................... e o o o 0 1
7 C 14539 DECAL - hydrauliC reServoir « <+« s o ceeeccecsceccecas 1
8 C 14627 DECAL - power lift « - - -« R R I IR 1
9 C 14561 DECAL - shift range * - cccccceecccccececccon.. SRR 1
10 C 12506 DECAL - level indicator « = e« c s o e e e e v et .. 1
11 C 14562 DECAL - instrument panel, small -« .- .. cecccecccts o 1
12 C 14228 DECAL - instrument panel, large - « « « ¢« c ¢« . . I I 1
13 C 14548 DECAL - 220 hood stripe L.H. ¢ ¢ ¢ ¢ ¢ s e e e o cvnn e e e 1
14 C 14549 DECAL - 220 hood stripe R\ H, = « « ¢ c ¢ c e e e ceceencnnan e--1
15 C 14550 DECAL - 222 hood stripe L.H. + - - - - - I 1
16 C 14551 DECAL - 222 hood stripe R.H, - - - - Moeceoaea.an R |
17 C 14557 DECAL - 442 hood stripe L.H, - - A R 1
18 C 14558 DECAL - 442 hood stripe R.H, - cp\\ s )}) e e e e o s ccceeccoanes 1
19 C 14546 DECAL - stripe, rear hood, - - @ ---------- R IR I |

Printed in U.S.A.

February 1970



@

ATTACHMENT DRIVE




CASE 220,222 AND 442 COMPACT TRACTORS

63

DECALS
REF. PART NO, DESCRIPTION REQ'D
1 321~ 1437 DECAL - "CASE'" e cscccoccccccscos ceecsvcccocccccnn |
2 C 14067 DECAL - attachment drive * e *ccscocoocces oo siieis e siis e 1
3 C 14066 DECAL - gasoline® s *ccccccsees I I |
4 C 14539 DECAL - hydraulic reservoir *csss°c-s--. L CC TG e |
5 C 14627 DECAL - power liftc s s cccccecocccecccns ceccsocosncs 1
6 C 14561 DECAL-shiftrange'°°' ............ R I |
7 C 12506 DECAL - level indicatores « <<« - iRl & oo on GRORSRCHEE T LT |
8 C 14562 DECAL - instrument panel (small) e ccccccecscccccccoscs |
9 C 14228 DECAL - instrument panel (large) ° ° cecececsscsces ]
10 C 15690 DECAL - hood 220 R.H, *ccccccecosoasosss ceeescescses |
11 C 15691 DECAL - hood 220 hydraulic drive L H, > °>ccccceccocee LS |
12 C 15692 DECAL - hood 222 R.He === c =« S siimis o mrn s seee sise ]
13 C 15693 DECAL - hood 222 hydraulic drive L,H, c s sl & oie el ]
14 C 15694 DECAL - hood 442 R.H, *ccccsccococs s s s b waeE dee s e ee 1
15 C 15695 DECAL - hood 442 hydraulic drive L, cecocnoe R |
16 C 14546 DECAL - hood, rear stripee e e \geecccccccsscs I |

Printed in U.S.A.

February 1970



R e
\\\\\\\\ <N

<
©



CASE 220,222 AND 442 COMPACT TRACTORS 65

D8 WHEEL WEIGHTS - MODEL 220 AND 222

REF. PART NO.

1 NSS

2 111- 532
3 192- 23
4 129- 105

1 NSS

2 111- 530
3 111- 531
4 92- 8
5 129- 105

Printed in U.S.A,

DESCRIPTION REQ'D
WEIGHT - wheel 12" (Order as Machinery Item) * - °***--<-- 4
BOLT - 1/2" x 3-3/4" Rd. Hd. Sq. Neck NC Z.P, ==+ ==+« 8
LOCKWASHER - 1/2n Z.P. .......................... 8
NUT - 1/2" NChex “°*°°°°°ccceccccocscccsocccccssca, 8

BOLT - 1/2" x 2-
LOCKWASHER

NUT - 1/2" 4
S @3)

February 1970






CASE 220,222 AND 442 COMPACT TRACTORS 67

MODEL F30 HYDRAULIC LIFT

REF, PART NO, DESCRIPTION REQ'D
1 C 14466 PANEL - valve mounting. ¢« « ¢ ¢ o« .. “oe oo e e escoceesoess 1
2  NSs CROSS SHAFT ASSEMBLY (order items 41, 42, 43, 44, 45, 46 & 47)
3 C 14489 LEVER - cylinder lift (used prior to S/N 9641001 « « = « e o« « + . 1
4  132- 310 PIN = COtter 1/8" X 1" ZuP, o ¢ e o e e e v oo vmocnnnnnennnn.. 1
5 C 14481 COLLAR - cross shaft (used prior to S/N 9641001) « « « « e e o . . . 1
6 138- 96 PIN = POIL B/ LB K LIF s 66 6 605 % 5 = o vsp 0 s = si'aie o w56 & % 1
7 C 14492 BRACKET - link adjust (used prior to S/N 9641001)« « « o« e v s« . 1
8 C 12678 GRIP -~ 16VET ¢ ¢ » e o et a0 e oioscocoosossasscensennas 1
9 C 13744 PIN ~ Clevis 1/2M e c t et ettt et eeeronsacsacasenss 1
10 C 10898 PIN - safety « - cveovovens R RNl s e o h PR 1
11 187- 1036 SCREW - 1/4" x 1/2" NC hex self tapping « « e+ e e ceeeeno... 3
12 C 14491 LINK - stop (used prior to S/N 9641001)c = « + o« o v o e esecess. 1
13 129- 601 NUT - wing 3/8' NC Nylock (used prior to S/N 9641001)¢ =« =« - - 1
14 113- 4 BOLT - 1/4" X 1" NC heX Z.P. v ¢t v et et teenenennnnnes .3
15 129- 101 NUT-1/4"NChexZ.P. e e v evun.. NI o T ol o B 3
16 192- 19 LOCKWASHER - 1/4" Z.P, « ¢ e .. N Ve ettt ons 3
17 C 15080 HOSE - 11"¢ e e e e v e I BT e e 1
18 C 12675 HOSE = 20M.0 ¢ o5 o » a65855 15 5 5 5mod\e Qe o o0 o o a1 o sia = 5 616 % & s 1
19 221- 412 ELBOW - street 1/4" NPTE. . @ ................... 4
20 C 14629 HOSE - pressure « « - « - » D 1
21  218- 5007 YO RING siafe™ = « a5 & 8 o a NN 3 TR A L = S 1
22 C 14533 TUBE - cooler (used pri 09641001)s e ¢ e e e o s esoean.n 1
23 218- 1057 FITTING - 90° 5/8" T PTE:5 5 6.5 6 % 605 & 66100 o erteiie o oiie ts 2
24 T 25683 RING - retaining - 0 S T T 1
25  141- 2 N AN e, 1 9 1
26 132- 5 T T R T SN S 2
27 C 14470  STUD - Cylind@rDivVot. « « « o e e v e oo v v oo eonenennennnnnn. 1
28 195- 541 = WASHER - /57800 M0 « « o v o v v e v v et e eneneneeenonmennn. 2
29  129- 107 Z P, o vio 0 6 415 5 5555 @ 5k e e ibie m smie w s w8 1
30 113- 207 N2A3/8 N e s e e T e s e o T s o R s 2
31 92- 6 NASHER = 3/8" . v o e v e eeeenannnonoconneesenen. 2
32 25- 106 \\ ............................... 2
33 A 30881 HER =~ SPACET « c ¢ o o o 0o oo cooosovccsccceces oo+ UAR
34 113- 219 v /8" X 2" NC heX Z.P. « « « e e e o o 0o eoooonnoennensn 1
35 192- 21 DCKWASHER = 3/8" Z.P, « e s s ctoeeocencennanonsnnen 1
36 129- % T -3/8"NCHEX Z.P, « e o oo oeeencoennsonnnnnneenns 1
37  126- KEY - WOOATrULf #11 ¢ o « o o e o 0 0 0o o coooeoaooococneess 1
38 C 5 CYLINDER - hydraulic (Repairs, See page 69)- « « « e s o e o e o o & 1
39 ¢ VALVE - lift (Repairs, See page 69) « « c e s e e e v e covecconan 1
40 141- PIN = CLEVAS 1 /2™ o ovie o siie s o sis & 5 6155 s 66 5 5 516 5 6% % oé n o o 1
41 (& 16099 CROSS SHAFT ASSEMBLY - (Used S/N 9641001 and after) « o o o o 1
42 C 1591 LINK - stop (used S/N 9641001 and after)e e e e oo oo oosoeoessl
43 C 16098 BRACKET - link adj. (used S/N 9641001 and after) ccoeo. I |
44 C 16097 WASHER - lift lever (used S/N 9641001 and after) e o s e s e oo 0 o o 1
45 C 15970 LEVER - cylinder adj. (used S/N 9641001 and after) s o coc oo oo 1
46 C 16095 COLLAR - cross shaft (used S/N 9641001 and after) o e oeoeooo 1
47 129- 400 NUT - wing 1/2" NC (used S/N 9641001 and after) e e « o o o o o o o o 1
48 C 15449 TUBE - cooler (used S/N 9641001 and after)s o e o o e e s e e 0 0 0o s 1

Printed in U.S.A. February 1970






i

CASE 220,222 AND 442 COMPACT TRACTORS

69
MODEL F30 HYDRAULIC LIFT
(C12676 Lift Cylinder)
REF. PART NO DESCRIPTION REQ'D
1 C 12880 ROD - cylinder .................................. 1
2 C 12883 HEAD - cylinder ...... " e o o o o o 60 060060060606 606006060 o o 1
3 C 12884 HEAD - cylinder rod. end = == ¢ sies o siisiie o aiie & o sile s o als @ o @ 1
4 e 12885 TUBE - cy]_inder ................................. 1
5 C 12886 CLEVIS-rodend ¢ ¢ ccccccccococococeccosococsoscocssocsoe 1
6 D 26819 Q" RING - 1_1/2" OD ¢ c 20 cc0c0cecoeceocosocosocosocococsocsoose 3
7 A 27410 "O" RING - 3/4n OD ¢ ¢ ccceoccecocososcosccscococscoocss 1
8 C 12903 WASHER - back up ------------------------------- 2

C-14153 DIRECTIONA @LVE

1 NSS BODY AND SPOOL ASSE

2 C 13200 SPACER ¢ ccco000cs

3 C 13201 CAP-end «ccco.-

4 195- 521 WASHER - plain 3/8

5  195- 510 WASHER - plain

6 193- 524 SCREW - Rd. Hd

7 C 13202

8 D 40816

9 211- 9 BALE R2SEBOIN ¢ ¢ o o o o 6 e o0 0ccoeeoscscoasosscscssocsascs
10 C 13203

11 C 13207 reliel adf, T/16-20 % B/8% » = vs = w 5o w w o x 55« s
12 C 13204 ¢ I -relief Cap « o coevococeccoococscossonnsocssss 1
13 129- 531 AD)- 2COTN /16" NF = e e s et atoucsonanasasonnanens 1
14 169- 146 EW - fillister head #8-32 x 3/8" NC Z,P,cccccccococons 3

Printed in U.S.A. February 1970






CASE 220,222 AND 442 COMPACT TRACTORS 71

MODEL F26 THREE POINT HITCH-MODEL 442
FRAME, LIFT RODS AND ARMS

REF. PART NO. DESCRIPTION REQ'D
1 C 14977 HITCH PLATE ASSEMBLY . vt c ettt oo oo vcoocococceess 1
2 219- 405 FITTING - lube. ..... aiie & @1 e eite ia m wilellel s wite s i W 813 8 el 2
3 C 14722 NUT - Lft r0d . o e o o e oo v e oonecenns o oo S R o 1
4 C 14724 ROD ASSEMBLY - R.H. lift, ., .00 eeeeeoeccooooceesese 1
5 138- 309 PIN - 101l 1/4" R4 . i ittt e s e seoeneceneceneonneens 1
6 132- 91 PIN - COtter 3/16" X 1M, 4 i s s s e oo eovececaceneneeenes 6
7 195- 541 WASHER - plain 5/8" . . .t ittt s s eeeneeonocncanses 4
8 C 14715 ARV = B o o vnm 5 5 68 5 25 0 PR s 10 6 B 35 T il B4 s 2
9 C 14991 CHAIN - stay 19 links. . . . v v v e veeveeeeocoooooosonens 1
10 113- 118 BOLT - 5/16" X 5/8" " NC heX Z.P. . . v veeeeeeoeenonenes 2
11 131- 176 NUT - 10Ck 5/16" NC HEX &+ v v v v ve e oeoeceececoenonnons 2
12 B 52118 PIN — KIK 0 o o e o oie o st o siioiie o aiali%s « sims & o 656w oiis & o st % & 2
13 A 30338 PIN - KK, o6 5 60060 056 5o eesonsenses M PR N S 3
14 C 14725 ROD.= it TiHe v o6 6 5 65 o 5 6 5 65 5 ssm % 56 & 8 6.5 6 6065 & 55 & o 1
15 C 14717 PIN - Clevis v v et o v v eeocenoceafrdecooeses R 1

C 14712 LINK ASSEMBLY. . v e e e o v eveeoa@ e cocooooo e Sy 1
16 C 14703 CENTER TUBE ASSEMBLY . o0 Ve e 0 e o oo oo T 1
17 C 14709 BALL END ASSEMBLY R.H, THREAD. ¢ ¢ e e c c coooceosens 1
18 C 14710 BALL END ASSEMBLY L.H BB o sie © 6,05 o 515 0 a5 & 1
19 138- 59 PIN - roll 1/8" X 1/8"" N e S e e e e oeococcces iRy 2
20 C 16128 pIN-clevis5/evvx3vv,XQ....,.... ..... o e el

&

CYLINDER A RAWBAR MOUNTING

1 C 14977 LATE ASSEMBLY ¢ cccccccoecccoccssscsssocscoss 1
2 C 14975 ower cylinder mounting < e ccccccececc oo 1
3 C 14976 PIN/- upper cy]_inder mounting cccccccccccocccoccccoo e 1
4 DIN - cotter 1/8" X 1" +ceeeeeosocooecccccoaccaccsns 3
5 OLT - 1/2" x1-1/4"NChex Z, P, s+ ccceoosceccccccsns 2

132- 310
113- 41’%

Printed in U.S.A. February 1970



72

00000 C




CASE 220,222 AND 442 COMPACT TRACTORS 73
MODEL F26 THREE POINT HITCH AND MODEL

F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

REF. PART NO.

1 221- 1130
2 221- 1422
3 218- 455
4 C 14979
5 221- 1375
6 221- 1139
7 C 14700
8 C 14970
9 C 14698
10 C 14695
11 C 14699
12 A 30971
13 C 14692
14 C 15123

MODEL F2
S

1 C 14872
2 C 14568
3 113- 425

9
<

Printed in U.S.A.

DESCRIPTION REQ'D
NIPPLE - 1/4" X 7/8" NPT « ¢ ¢ e eatssecoscsncscncssnss 1
TEE = 1/AP NPT s en s sss e sn s awin s sis s moin o sns o sin & € 68 o 1
FITTING - hydraulic 1/2" Tx 1/4" NPT = =« == - R 1
HOSE - hydrauliCe. « c e c e o e e o s s oo oecoscososesosscscscoce

ELBOW = 90° 2 L/4" NPT 5 5 6.6 s son o o o6 o8 5 56 5 6 8.4 6 & o8 8

NIPPLE - 1/4" X 3" NPT & « 65 6 sos w a6 s w86 & 66 & % 6% & & 66 &

CYLINDER ASSEMBLY . ¢ ¢ ¢ c ¢ e oo eeceonscososocccoccacs
SEAL -~ WiPer' « ¢ s e e e e e s s e oeoesecocososcosocssss
BODY -cCylinder « c e e e e s e e eveeconconsccesosccoasns
ROD AND PISTON ASSEMBLY
RING-backupeceecceoceocoesoe
"O"RING coocecooecsoccos

N :
%
Q{) TCH ADAPTER

February 1970







CASE 220,222 AND 442 COMPACT TRACTORS 75
MODEL F22 AND F 24 SLEEVE HITCH

REF. PART NO, DESCRIPTION REQ'D
1 C 14867 HITCH FRAME ASSEMBLY (442). « ¢ ¢« ¢ « o o e o oo cosoocnoesns 1
2 C 14457 ARM = Iifte o o o o o e e et e oo eoooeoonsscoocoosacosscess 1
3 195- 541 WASHER - plain 21/32/"M. ¢ ¢ ¢ ¢ e o e o eevoeoooceneoonncess 2
4 C 10898 PIN =Sty : o 6 v s 5 566 5 565 % 616 5 G505 5 obrie o 2 o o oo e 2
5 C 14459 BRACKET - hitch mounting R.H., ... .. R T s |
5 C 14460 BRACKET - hitchmounting L.H.., . . . .00t oeceecenceness 1
6 113- 412 BOLT - 1/2"x1-3/4" NC hex Z.P. . . oo v v e evu.. cecoceceacd
7 192- 23 LOCKWASHER = 1/2" Z. P.. ittt et veeeeceneeceneneens 6
8 C 14462 PLATE - It lever, . .. v e e et oo enosoooncoonoceeeees 1
9 113- 417 BOLT - 1/2" x1-1/4"NC hex Z.P. . . o v v v oo wun. L 2
10 129- 105 NUT - 1/2" NC heX ZuP. v v vt ve e e et e enonecnenanenenns 4
11  195- 545 WASHER - plain 3/4" Z.P.. v v vttt e e evocnnoaneeonens 2
12 132- 306 PIN - cotter 3/16" X 1-3/4" . ¢ i v vttt v eeeeecoeeoennens 2
13 113- 421 BOLT = 1/27 22" MO HeX ZaPs oo 6 i d v an e ds m = vem mowin s moe 2
14 C 14568 PIN - drawbhar. ¢ o c o e e oo oo oooee N ecoocecessososcses 1
15 C 14866 HITCH FRAME ASSEMBLY (220 and@ ........... o s oim 1

Printed in U.S.A. February 1970







CASE 220,222 AND 442 COMPACT TRACTORS 77
MODEL F11 SHAFT DRIVE PTO AND MODEL
F18 FRONT COUNTERWEIGHT BRACKET KITS

REF. PART NO.,

1 C 14646
2 C 14647
3 111- 362
4 192- 21
5 129- 103
6 C 12692
7 C 10898
8 C 14363
9 113- 424

10 192- 23
11  C 14116
12 C 14113
13 C 14348
14 C 14504
15 C 14505
16 111- 362
17  111- 340
18  113- 111
19 131- 176
20 C 14351
21 C 14596
22 C 14353

F18 FRONT COUNS

1 C 14646

2 C 14647

3 111- 36

4 192- %
5 129-

6 C

7 11 07

8 192- 7 25

9 129- 107

10 113- 423
11 195- 533
12 192- 23
13 129- 105
14 C 12692
15 C 10898

Printed in U.S.A.

DESCRIPTION REQ'D
BRACKET - mounting R.H, ¢ e e o ccococeoceccocoscsscsaeson 1
BRACKET - mgunting L.H ccocvecconccss LI T S I S 1
BOLT - 3/8" x 1" NC Rd. Hd. Square Necke + e+ *sscococeces 4
LOCKWASHER-3/8”------“---------5 ........... 10
NUT - 3/8"NC hex Z,P, s cccvoooooouoccacos c e cco e 10
PIN - clevis 5/8"'= e s e o v o coonoeoacsoss B 5% B e O ens e 2
PIN-Safety ........... s e 605 80606500 e e e 00050000 D
SPACER - mounting bracket oo co v cooooooocosoccass e e s o]
BOLT - 1/2" X 2" NC hex Z.P.e s s s oocsococas otis ol 9ie ln Sistinte s )
LOCKWASHER - 1/2" Z.P, = o s oo anssoones e B s 1. 2
BELT - PTO drivee « « « s s o 2 s o o »

PULLEY - PTO+ e e e s 0 00 s s :
PLATE - bearing mounting « « o « o o o ¢ o »
FIANGETTE «.s s s:5 a5 5 5.0 &
BEARING -~ pulley « e« e o v« o & ®

BOLT - 3/8" x 1" NC Rd. Hd. Squa
BOLT - 3/8" x 3/4" NC Rd. H
BOLT - 5/16" x 2-1/2" NC he3

NUT - lock 5/16'" NC he )
NUT - belt tension - - ‘\
SCREW - belt tension . .................
LOCK - belt tension(@Z N . .

Q@)

WEIGHT BRACKET KITS

ET - mounting RH, cccococeceaca L T R |
CKET_mountingL.H. ........ S I I I R S P |
OLT - 3/8" x 1" NC Rd. Hd. Square Necke c e e e e ccoccoosose 4
LOCKWASHER - 3/8" Z,P, c v o cooaos- o e B e W e s W eie e e D)
NUT - 3/8" NC hex Z.P. = vns v simo mas 5 s s s 6 66 & 08 6 & !
BRACKET - weight supporte e o oeceoeo..n. o % Wi @ 66w e e 2
BOLT - 5/8" x1-1/2"NC heX Z.P.vo ¢ e o s s oo oo sononssnss 4
LOCKWASHER = 5/8" Z.P, cs ¢ 6 c o 0.6 5 6 866 000 o aaoeoios .4
NUT - 5/8" NC heX Z.P. e s e o v evcencooanonns B 4
BOLT - 1/2" X 7" NC heX Z.P.e v o v o aaouoons R e = 2
WASHER - plain 17/32" Z.P, « v e e 00 oo o )
LOCKWASHER: - 1727 Z:P. &' s 606 5 < 5,48 & 685 % 60 6 510 & st sivara oo 2
NUT -1/2"NCheX Z.P. v v v eeveennnn SE R E e E G E S B e 2
PIN - clevis 5/8" Z.P, v e v v v .. o sim e S8 s we e we w a e EE e e 2
PIN-safety s covses s vowminssins W Bl w ¥ e vare ellaleneie 2

February 1970




NUMERICAL INDEX

T PAGE REF. PART PAGE REF. PART PAGE REF.
:fg NO. NO. NO. NO. NO. NO. NO. NO. —~
16905 47 2 A 72073 17 1 C 12071 5 1
40035 9 20 A 172073 19 C 12081 37 3
40035 11 20 A 72076 19 4 C 12093 47 3
40035 13 28 A 72077 19 3 C 12102 33 13
40035 15 28 A 172078 19 8 C 12102 33 13
A 10326 21 22 A 72079 19 7 C 12110 37 5
A 11538 37 5 A 172080 19 9 c 12111 37 6
A 25423 55 9 A 72083 19 9A | C 12115 37 7
A 25441 55 31 A 172083 19 15 C 12126 35 19 "
A 25447 55 20 A 72084 19 10 Cc 12127 47 5
A 25461 55 4 A 72092 19 2 C 12168 47 6
A 25546 55 36 A 72093 19 1 C 12187 21 3
A 27001 9 23 A 172098 19 6 C 12193 57 22
A 27001 11 23 A 72099 19 5 C 12224 21 2
A 27251 57 17 A 172100 13 57 Cc 122 39 4
A 27365 13 39 A 172100 15 57 c 12 37 7
A 27365 15 39 A 72100 17 2 C 61 10
A 27410 45 40 A 172103 19 11 C 63 7
A 27410 53 16 A 72104 55 2 0 41 3
A 27410 69 7 A 172108 13 56 @2551 41 25
A 27891 47 6 A 172108 15 56\ C 2552 41 26
A 30064 37 10 A 72108 R NQ 12553 41 24
A 30095 45 41 A 72108 19 @%c 12554 4 18
A 30338 71 13 A 172108 19 C 12557 41 30
A 30881 33 10 A 70202 57 @ 12558 41 29
A 30881 33 11 A 70221 C 12559 41 31
A 30881 35 14 B 50213 C 12560 41 32 .
A 30881 67 33 B 52118 12 C 12561 41 34
A 30971 73 12 B 52144 15 C 12603 17 22
A 32190 45 39 B 59 @ 48 C 12604 37 3
A 35956 49 6 B 15 48 C 12612 37 8
A 37247 47 4 c -1 37 1 C 12675 67 18
A 40702 55 40 C 17 16 C 12676 67 38
A 40736 55 22 2 23 6 C 12678 67 8
A 40736 55 21 14 37 2 C 12683 59 2
A 50096 41 44 0317 37 9 C 12684 . 57 14
A 170058 35 2 <:o 10372 5 2 C 12692 7 6
A 170062 37 11 @c 10482 39 7 C 12692 77 14
A 70090 5 Q> C 10487 23 1 C 12713 41 2
A 170100 43 C 10492 1% 1 C 12718 41 36
A 70109 43 @ C 10549 57 15 C 12719 4 13
A 70111 43 C 10657 17 14 C 12720 41 11
A 70111 49 18 C 10678 17 3 c 12721 41 14
A 70112 49 21 C 10836 59 3 c 12722 41 12
A 70112 51 4 C 10898 67 10 C 12723 41 10
A 170185 37 8 C 10898 75 4 C 12725 41 21
A 72001 49 11 C 10898 77 7 C 12880 69 1 -
A 72002 49 12 C 10898 77 15 C 12883 69 2
A 72004 49 8 C 11529 17 18 C 12884 69 3
A 72005 49 7 C 11529 43 16 C 12885 69 4 -
A 72007 49 13 C 11545 17 19 C 12886 69 5
A 72034 53 9 C 11545 43 17 C 12903 89 8
A 172038 55 7 C 11635 31 8 C 12965 41 38
A 72039 55 5 C 11642 49 7 C 12975 33 9
A 172040 55 6 C 11643 49 8 C 12975 33 10
A 172041 55 23 C 11644 49 4 C 13047 43 27
A 72042 55 10 C 11906 33 5 C 13047 53 1 oy
A 72043 55 17 C 11942 31 26 C 13106 33 7
A 72046 55 32 C 11942 47 9 C 13106 33 8
A 72047 55 33 C 12003 33 19 C 13196 41 42
A 72048 55 11 C 12003 33 19 C 13197 41 43
A 172050 55 29 Cc 12003 33 19 C 13197 41 43




7

NUMERICAL INDEX

79

PAGE REF. PART PAGE REF. PART PAGE REF.
Z%?T NO. NO. NO. NO. NO. NO. NO. NO.
C 13200 69 2 C 14197 35 5 C 14345 17 21
C 13201 69 3 C 14199 41 17 C 14348 77 13
C 13202 69 7 C 14200 35 6 C 14351 77 20
C 13203 69 10 C 14201 35 7 C 14353 77 22
C 13204 69 12 C 14204 59 27 C 14363 77 8
C 13207 69 11 C 14209 29 5 C 14398 13 43
Cc 13211 41 9 C 14210 29 5 C 14398 15 43
C 13212 41 20 C 14213 29 4 C 14399 13 26
C 13241 41 5 ¢ 14222 41 39 C 14399 15 26
C 13261 41 40 C 14223 41 37 C 14457 75 2
C 13266 41 8 C 14224 23 3 C 14459 75 5
C 13289 39 2 C 14225 23 4 C 14460 75 5
C 13297 31 12 C 14228 61 12 C 14462 75 8
C 13345 31 c 9 C 14466 617 1
C 13357 37 3 'S 0 C /~14470 67 27
C 13360 39 1 ¢ 1 481 67 5
C 13373 31 9 C 1 4489 67 3
C 13385 41 6 C 8 @ 14491 67 12
C 13411 17 17 C 14492 67 7
C 13415 17 16 C 9 C 14494 17 17
C 13498 43 27 C C 14494 25 19
C 13498 53 1 C C 14500 29 10
C 13510 47 5 C C 14504 i 14
C 13512 47 1 C C 14505 77 15
C 13513 417 9 C C 14506 21 4
C 13514 47 8 C C 14513 31 2
C 13515 47 3 C C 14515 35 24
C 13526 37 16 C C 14515 57 5
C 13605 33 5 C C 14517 31 21
C 13605 33 16 C 278 C 14519 41 22
C 13716 33 6 4283 C 14524 39 1
C 13744 67 9 & L2 C 14525 39 5
C 13770 41 1 C 14526 39 3
C 13848 21 1 4 C 14528 39 8
C 13863 37 12 % C 14530 39 6
C 13866 37 1 C 14533 67 22
C 13962 53 QD ' C 14534 31 15
C 14060 59 % & C 14536 31 7
C 14066 61 s C 14537 57 9
C 14066 3 C C 14539 61 7
C 14067 5 C C 14539 63 4
C 14067 6 2 c C 14540 61 4
C 14113 M 12 C C 14542 61 1
C 14116 77 11 C C 14543 61 2
C 14126 31 3 C C 14544 61 3
C 14127 31 3 C C 14546 61 19
C 14128 33 2 C C 14546 63 16
C 14129 33 1 C C 14548 61 13
Cc 14131 33 3 C C 14549 61 14
C 14151 33 1 C C 14550 61 15
C 14153 67 39 C C 14551 61 16
C 14157 17 15 ® C 14553 57 6
C 14168 41 23 6 C 14557 61 17
C 14172 47 c C 14558 61 18
C 14180 43 26 e C 14561 61 9
C 14186 37 4 C C 14561 63 6
C 14187 37 15 C C 14562 61 11
C 14193 13 38 C C 14562 63 8
C 14194 35 4 6 C 14564 57 2
C 14195 43 14 C C 14565 57 3
C 14195 43 14 C C 14566 57 4




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 14568 73 2 c 14906 15 44 C 15730 51 3
C 14568 75 14 C 14916 37 4 C 15731 51 4
C 14575 57 10 C 14919 41 49 C 15732 51 5
C 14576 57 13 C 14923 49 5 C 15733 51 6
C 14578 57 1 C 14942 37 23 C 15734 51 7
C 14589 29 13 C 14944 29 22 C 15735 51 8
C 14590 29 13 el 14944 37 10 C 15736 51 9
C 14596 1 21 C 14945 37 9 C 15737 51 10
C 14598 29 21 C 14946 37 9 C 15738 51 11
C 14599 59 21 C 14950 37 1 & 15739 51 12
C 14613 47 (&, 14953 15 38 G 15740 51 13
@ 14615 43 26 C 14970 73 8 C 15741 51 14
C 14619 45 31 C 14975 71 2 C 15742 25 4
C 14627 61 8 C 14976 71 3 € 15743 25 14
C 14627 63 5 C 14977 71 1 C 25 17
C 14629 67 20 C 14977 71 1 c 17 23
C 14644 41 24 C 14979 73 4 C 23 7
C 14645 31 24 C 14990 35 12 C 25
C 14646 M 1 (&} 14991 71 9 31
C 14646 1 1 C 14994 25 18 @ 67 45
C 14647 i 2 C 14994 27 % 67 42
C 14647 i 2 C 15007 17 I\V 67 46
C 14653 45 42 C 15080 67 % 67 44
C 14654 45 43 C 15123 73 > cC 67 43
C 14655 43 27 C 15183 29 % C 67 41
C 14656 41 19 e 15184 & C 43 15
C 14687 77 6 C 15335 1 C 71 20
&, 14690 23 5 @ 15396 217 (@ 31 217
C 14692 73 13 C 15410 28 € 41 27
C 14695 73 10 C  1544% 1 C 47 2
C 14698 73 9 C 1 \ 31 2 C 29 23
C 14699 73 11 C 15 67 48 C 37 18
C 14700 73 7 C 43 24 D 69 6
c 14703 71 16 C 31 9 D 41 4
C 14709 71 17 5 31 19 D 69 8
C 14710 71 18 @ a7 31 23 G 49 14
C 14712 71 <) 15478 43 23 | G 35 9
C 14715 71 8 % 15479 43 25 KO 13 49
C 14717 71 1 C C 15481 43 28 KO 15 49
C 14722 71 > C 15481 51 1 KO 59 6
C 14724 71 4 C 15483 45 38 KO 59 2
& 14725 1 1 C 15515 25 7 KO 59 10
C 14728 31 22 C 15556 25 11 KO 59 11
C 14729 29 17 C 15557 25 8 KO 7 20
C 14730 29 17 C 15632 37 19 KO 7 43
C 14805 29 18 C 15633 - 47 10 KO 7 16
C 14816 53 2 C 15690 63 10 KO 7 39
C 14817 53 7 C 15691 63 11 KO 13 9
(€& 14818 53 8 C 15692 63 12 KO 15 9
C 14819 53 11 C 15693 63 13 KO 230265-S 7 29
C 14820 53 11 & 15694 63 14 KO 230265-S 7 52
G 14821 53 14 C 15695 63 15 KO 230265-S 13 9A
C 14822 53 C 15709 29 1 KO 230265-S 15 9A
C 14823 53 C 15710 29 1 KO 230675 19 1
C 14825 53 19 C 15717 25 1 KO 230722 57 19
C 14826 53 24 C 15718 25 3 KO 231032 7 5
& 14844 41 48 C 15719 25 9 KO 231052 21 16
C 14866 5 15 C 15720 25 15 KO 231281 57 20
(& 14867 75 1 C 15721 25 2 KO 231355 21 31
C 14872 73 1 c 15726 43 7 KO 232535 57 21
C 14900 31 10 C 15726 51 1 KO 232535 59 5
C 14906 13 44 C 15729 51 2 KO 232535 59 5




NUMERICAL INDEX

81

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 232770 7 28 KO 235494 21 8 KOA 536 5 9
KO 232770 7 51 KO 235496 21 12 KOA 231533 59 1
KO 235003 9 11 KO 235572 9 8 KOA 235095 57 18
KO 235003 11 11 KO 235573 9 17 KOA 235100 5 1
KO 235004 9 7 KO 235603 21 33 KOA 235139 9 10
KO 235007-S 7 17 KO 235631 7 10 KOA 235139-10 9 18
KO 235007-S 7 40 KO 235656 13 4 KOA 235256 21 26
KO 235007-S 13 10 KO 235680 21 34 KOA 235327 7 22
KO 235007-S 15 10 KO 235748 13 42 KOA 235327 7 45
KO 235008 7 15 KO 235748 15 42 KOA 235569 9 15
KO 235008 7 38 KO 235757 13 29 KOA 235571 9 15
KO 235010 7 19 KO 235757 13 54 KOA 235611 9 6
KO 235010 7 42 KO 235757 15 29 KOA 235616 9 15
KO 235011 7 18 KO 235757 15 54 KOA 235646 7 25
KO 235011 7 41 KO 235803 11 8 235646 7 48
KO 235025 13 16 KO 235811 11 7 35646 7 48
KO 235025 13 52 KO 235815 13 31 35711 9 22
KO 235025 15 16 KO 235815 15 31 A 235737 13 8
KO 235025 15 52 KO 235818 13 OA 235743 21 28
KO 235026 13 17 KO 235818 15 g@ KOA 235747 13 6
KO 235026 15 17 KO 235820 1 4 KOA 235747 15 6
KO 235047 7 9 KO 235826 N KOA 235827 11 6
KO 235048 7 6 KO 235826 @ 7 KOA 235828 11 10
KO 235048 13 50 KO 235868 > 17 KOA 235828-10 11 18
KO 235048 15 50 KO 235889 % 2 KOA 235845 17 8
KO 235052 17 7 KO 235890 & 16 JKOA 235865 11 15
KO 235053 7 27 KO 23589 @ 11 16 KOA 235866 11 15
KO 235053 7 50 KO 235 11 16 KOA 235867 11 15
KO 235054 17 14 KO 21 32 KOA 235952 15 8
KO 235057 13 59 (0% 13 23 KOA 236205 17 12
KO 235057 15 59 50 15 23 KOA 236293 15 7
KO 235070 13 29 951 17 11 KOA 236303 13 7
KO 235070 13 54 5954 17 24 KOB 235949 11 22
KO 235070 15 29 235955 17 4 KOX 25-55 21 30
KO 235070 15 54 236387 19 3 KOX 25-67 21 14
KO 235084 21 1 236611 9 13 KOX 25-88 9 25
KO 235085 21 é KO 236611 11 13 KOX 25-88 11 25
KO 235086 21 % KO 236705 13 5 KOX 119-14 9 26
KO 235117 7 KO 236705 13 55 KOX 119-14 11 26
KO 235118 7 KO 236705 15 5 KOX 119-14 13 37
KO 235125-S 11 KO 236705 15 55 KOX 119-14 15 37
KO 235125-S 1 11 KO 240013 7 21 KOX 271-30 9 24
KO 235125-8 21 29 KO 240013 7 44 KOX 271-30 11 24
KO 235165 13 45 KO 270889 13 3 KOX 271-30 13 34
KO 235165 15 45 KO 270889 15 3 KOX 271-30 13 46
KO 235175 13 2 KO 271077 13 1 KOX 271-30 15 34
KO 235175 15 2 KO 271077 15 1 KOX 271-30 15 46
KO 235207 17 6 KO 275066 7 26 KOX 293-4 13 12
KO 235277 21 23 KO 275066 7 49 KOX 293-4 15 12
KO 235278 21 24 KO 275067 7 26 KOX 293-4 21 27
KO 235287 9 2 KO 275067 7 49 KOX 379-6 9 19
KO 235288 9 16 KO 275143 7 4 KOX 379-6 11 19
KO 235289 9 16 KO 275144 7 11 KOX 379-6 13 27
KO 235290 9 16 KO 275144 13 51 KOX 379-6 13 47
KO 235353 13 20 KO 275144 15 51 KOX 379-6 15 27
KO 235353 13 53 KO 275182 59 13 KOX 379-6 15 47
KO 235353 15 20 KO 275220 7 3 KOX 389-1 59 12
KO 235353 15 53 KO 275341 5 3 L 15282 35 1
KO 235368 17 5 KO 275341 13 58 M 20164 57 12
KO 235476 21 25 KO 275341 17 11 M 20164 57 12
KO 235476 21 25 KO 275690 21 15 M 20164 57 12




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NoO. NO. NO. NO.

O 5904-AB 35 13 111- 108 59 16 129- 27 59 22
R 15077 55 19 111- 109 29 11 129- 37 21 20
R 15079 55 13 111- 131 35 21 129- 101 29 8
R 15087 55 3 111- 202 31 31 129- 101 31 6
R 15090 55 8 111- 340 77 17 129- 101 35 23
R 15106 55 1 111- 362 77 3 129- 101 59 17
R 16147 55 12 111- 362 77 3 129- 101 67 15
R 16148 55 16 111- 362 77 16 129- 1102 23 4
R 16170 55 30 111- 530 65 2 129- 102 47 8
R 17820 41 33 111- 531 65 3 129- 102 59 14
T 25683 67 24 111~ 532 65 2 129- 103 39 13
T 36441 41 18 113- 1 59 25 129- 103 67 36
W 5063-S 9 21 113- 2 17 12 129- 103 7 5
W  5063-S 11 21 149 4 67 14 129- 103 7 5
W 5063-S 17 27 113- 6 13 19 129- 5 65 4
W  5063-S 43 6 113- 6 15 19 129- 65 5
113- 6 17 3 129- 75 10

HARDWARE CODE NUMBERS 113- 102 59 31 12@ 0 77 13
113- 103 17 7 107 67 29

13- 514 29 14 113- 103 59 11 @ 107 7 9
13- 520 29 24 113- 111 el \ 122 59 20
13- 612 59 28 113=~ 118 23 £29- 325 33 16
13- 650 49 2 113- 118 71 NY129- 325 33 17
13- 652 49 2 129- 400 67 47
15- 48 41 46 129- 409 5 2
15- 420 21 9 129- 504 43 20
15- 816 29 20 129- ° 531 69 13
25- 104 7 1 129- 601 39 14
25- 104 21 11 129- 601 67 13
25- 105 29 16 131= T2 29 12
25- 105 35 e 131- 176 31 30
25- 105 45 35 131- 176 71 11
25- 106 67 32 131- 176 77 19
25- 118 33 15 131- 178 31 25
25- 118 33 15 131- 350 31 14
25- 1510 35 3 131- 366 41 35
di= 18 13 13 131- 615 59 5
41- 18 15 1 131- 1112 35 8
61- 510 5 1 132- 5 67 26
71- 410 17 O 132- 48 23 5
74- 610 55 @ 132- 91 n 6
75- 528 45 132- 306 75 12
83- 55 49 19 132- 310 37 17
83- 55 51 5 132- 310 67 4
92- 4 7 2 132~ - 310 71 4
92- 4 41 45 132- 311 33 8
92- 5 29 15 132- 311 33 9
92- 5 35 16 132- 321 37 11
92- 5 45 34 138- 59 o 19
92- 6 9 12 138- 96 37 14
92- 6 11 12 138- 96 67 6
92- 6 49 3 138- 99 33 4
92- 6 59 29 138- 99 33 4
92- 6 67 31 138- 134 53 17
92- 8 29 19 138- 309 ey 5
§9= 8 31 18 138- 2043 41 47
92- 8 65 4 141- 2 67 25
1if= 1 21 5 141- 4 37 22
111- 1 29 27 141- 56 67 40
111~ . 101 31 13 166- 24 43 21
111- 102 59 15 166- 524 53 3

——




—

83

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. No. NO. NO. NO.
166- 535 53 18 192- 23 65 3 218- 5107 45 44
166- 536 53 18 192- 23 75 7 219~ 1 37 4
166- 561 43 4 192= . 23 7 10 219- 404 33 6
169- 131 59 24 192- 23 7 12 219- 404 33 7
169- 146 69 14 192- 25 77 8 219- 404 35 20
173- 210 59 3 192- 26 55 35 219- 405 71 2
173- 215 43 19 193- 5 59 9 221~ 4 41 7
173- 224 59 8 193- 29 43 22 221- 12 41 11
173- 237 55 2 193- 31 43 5 221~ 412 67 19
175- 400 31 4 193- 57 35 22 221- 1130 73 1
175- 430 21 35 193- 60 17 10 291~ 1139 73 6
175- 436 17 10 193- 61 59 32 221- 1375 73 5
177- 94 5 7 193- 170 59 19 221- 1422 73 2
187- 131 59 4 193- 76 25 5 253- 157 31 20
187- 408 59 7 193- 524 69 6 - 1437 63 1
187- 484 59 18 195- 104 17 18
187- 1036 29 9 195-
187- 1036 67 11 195-
187- 1046 33 11 195-
187- 1046 33 12 195-
187- 1047 59 6 195-
187- 1251 23 2 195-
192- 17 55 . 15 195-
192- 18 21 6 195-
192- 18 21 21 195-
192- 18 29 28 195-
192 18 55 28 195-
192- 18 59 4 195-
192- 18 59 23 195-
192- 19 13 18 1955
192- 19 15 18
192- 19 17 2 1
192- 19 17 9
192- 19 17 13
192- 19 21 13 (
192- 19 29
192- 19 31 ) 195-
192- 19 59 % 205-
192- 19 6 205-
192- 20 6 21 1=
192- 20 '3 211-
192- 20 - 10 213-
192- . 20 47 7 214-
192- 20 59 12 214-
192- 21 13 - 15 218-
o= 21 13 24 218- 1057 67 23
192- 21 13 32 218- 5006 43 11
192- 21 15 15 218- 5006 45 37
192- 21 15 24 218- 5007 43 9
192- 21 15 32 218- 5007 43 11
192- 21 17 19 218- 5007 45 37
192- 21 17 25 218- 5007 45 45
192- 21 25 21 218- 5007 67 21
192- 21 39 10 218- 5008 43 13
192- 21 43 3 218- 5062 43 10
192- 21 67 35 218- 5062 45 36
192- 21 77 4 218- 5064 43 12
192= 21 75 4 218- 5065 43 8
1 192- 23 33 14 218- 5065 43 12
192.. 23 33 14 218- 5066 43 10
192~ 23 39 2 218- 5066 45 36

e e O SR -









